
Video Instruction: bit.ly/nlrbuild

INSTRUCTION MANUAL

T A K E  R A C I N G  T O  T H E  N E X T  L E V E L®

GTELITE
MOTION KIT



2 3

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuildYOUR 
SIM RACING  
JOURNEY 
STARTS 
HERE
We know you’re eager to start racing! Take your time with the 
instructions and follow this guide to assemble your product. 
You’ll be setting yourself up for success with following the 
instruction booklet to fully optimize your product.

T A K E  R A C I N G 
T O  T H E  N E X T  L E V E L®

N E X T L E V E L R A C I N G . C O M

@nextlevelracingOfficial

@next_level_racing

@nextlvlracing

Next Level Racing

support@nextlevelracing.com

ASSEMBLY 
VIDEO

bit.ly/nlrbuild



4 5

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

IN THE
BOX *NOT TO SCALE

MOTION BRACKETS

4 x M8 16mm BOLTS 6 x M8 20mm COUNTERSUNK BOLTS

12 x M8 85mm BOLTS 8 x M8 45mm BOLTS

M8 & M6 ALLEN KEYS

12 x M8 FULL WIDTH T-NUTS

4 x STEEL END CAPS TRACTION BASE MEMBERS

MOTION SAFETY STEP

1 x LEFT END CAP (40 x 80) 1 x RIGHT END CAP (40 x 80)

WARNING

PRE-RACE
CHECKS

If you require any support with your product please contact our friendly 
team at: support@nextlevelracing.com

•	 Please do not use power tools for assembly as over tightening can damage parts.
•	 If in doubt consult the installation video or contact us on support@nextlevelracing.com
•	 T-Nuts can not be installed mid channel. Must be installed from the ends of extrusion.
•	 Plan the placement of cable management clips at the start of your build.  
•	 Please ensure T-Nuts are correctly placed within the extrusion.
•	 Lay out and build on a level surface.
•	 Beware of sharp edges on extrusion pieces.
•	 Do not force parts together.
•	 Avoid cross threading bolts.

ALUMINIUM EXTRUSION TIPS
•	 Please do not use power tools for assembly as over tightening can damage your frame.
•	 Please ensure T-Nuts are correctly placed within the extrusion.
•	 Beware of sharp edges on the extrusion pieces.
•	 Do not force parts together.
•	 Avoid cross threading bolts.

WARNING
CHOKING HAZARD - Small parts not for children under 3 years 
or any individuals who have a tendency to place inedible objects 
in their mouths.

ASSEMBLY 
VIDEO

bit.ly/nlrbuild

L) (R

(REAR)

(FRONT)

28 x M8 WASHERS

NOTE: Some Items Come with Rust Resistant Coating 



6 7

PARTS:
• • NIL

02 Remove the GTELITE Seat Brackets. 

PARTS:
• • NIL

01 Uninstall the Bolts securing the GTELITE Seat Brackets to the Seat Sliders.  

PARTS:
• • NIL

Uninstall the Ratchet Handles securing the Seat Slider Assemblies to the Base Members. 

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

TABLE OF CONTENTS

NLR MOTION V3 SETUP

PAGES: 07 - 15

NLR TRACTION PLUS SETUP

PAGES: 15 - 19

SEAT INSTALLATION &
ADJUSTMENTS

PAGES: 20 - 21

03



8

PARTS:
• • NIL

04 Remove the Seat Slider Assemblies and uninstall the Bolts securing the Buttkicker Pole to the 
Seat Slider Assembly. Uninstall the Buttkicker Pole.  

PARTS:
• • 8 x FULL WIDTH T-NUTS
 

06 Install 2 x T-Nuts into the top and bottom channel of both Seat Slider Members. 

PARTS:
• • NIL
 

05 Uninstall the Countersunk Bolts securing the Seat Slider End Plates to the Seat Slider Members and 
remove the Seat Slider End Plates. 

PARTS:
• • NIL

09 Uninstall the End Caps at the rear of the Base Members. 

PARTS:
• • NIL

08 Bolt through and secure with M8 Countersunk Bolts previously uninstalled in Step 05. 

PARTS:
• • 4 x STEEL END CAPS

07 Align the holes on the Steel End Caps with the threaded holes on the ends of the 
Seat Slider Members.  

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

9

(T-NUT LOCATION)

(T-NUT LOCATION)

(T-NUT LOCATION)

(T-NUT LOCATION)



PARTS:
• • 4 x FULL WIDTH T-NUTS

10 A) Install 2 x T-Nuts into the top channel of both Base Members  
B) Re-install End Caps previously uninstalled in Step 09.

MOTION BRACKET 
INSTALLATION

RECOMMENDED 
MOUNTING LOCATION

TALLER USER 
MOUNTING LOCATION

(OPTIONAL FOR USERS 170cm or TALLER)

INVERTED 
MOUNTING LOCATION

(OPTIONAL FOR USERS 160cm or SHORTER)
(NOTE: ONLY TOP ROW CAN BE USED)

STEPS: 11a - 11b

STEPS: 12a - 12b

STEPS: 13a - 13b

PARTS:
• • 6 x M8 20mm COUNTERSUNK       	
          BOLTS

PARTS:
• • MOTION BRACKETS

11a Align the countersunk holes on the Motion Brackets with the NLR Motion V3 mounting holes. 

PARTS:
• • MOTION BRACKETS

12a Align the counter sunk holes on the Motion Brackets with the NLR Motion V3 mounting holes. 

11b Bolt through and secure with 3 x M8 Countersunk Bolts. Repeat on the other side. Skip to Step 14.

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

10 11

RECOMMENDED V3 MOTION  SETUP

Repeat 
on Other 

Side

OPTIONAL V3 MOTION  SETUP 
(USERS 170cm or TALLER)

A) B)

MOUNTED VIEWMOUNTED VIEW



PARTS:
• • MOTION BRACKETS

13a Align the countersunk holes on the Motion Brackets with the NLR Motion V3 mounting holes. 

PARTS:
• • 6 x M8 20mm COUNTERSUNK       	
          BOLTS

PARTS:
• • 6 x M8 20mm COUNTERSUNK       	
          BOLTS

12b Bolt through and secure with 3 x M8 Countersunk Bolts. Repeat on the other side. Skip to Step 14.

13b Bolt through and secure with 3 x M8 Countersunk Bolts. Repeat on the other side. 

PARTS:
• • NIL

15 Bolt through and secure with 4 x Washers and Ratchet Handles previously uninstalled in Step 03. 

PARTS:
• • NIL

14 Align the Motion V3 assembly with the T-Nuts previously installed in Step 10. 

PARTS:
• • NIL

16 Align the T-Nuts previously installed into the Seat Slider Assemblies in Step 06 with the mounting 
holes on the NLR Motion V3. 

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

12

MOUNTED VIEW

Repeat 
on Other 

Side

OPTIONAL INVERTED V3 MOTION  SETUP 
(USERS 160cm or BELOW)

13

MOUNTED VIEW

INVERTED MOTION V3 SETUP

INVERTED MOTION V3 SETUP



PARTS:
• • 4 x FULL WIDTH T-NUTS

19 Align the slots on the GTELITE Seat Brackets with the T-Nuts previously installed in Step 06. 

PARTS:
• • 2 x M8 16mm BOLTS

• • 2 x M8 WASHERS

18 Bolt through and secure the Front Seat Slider Assembly with 2 x M8 Bolts and Washers. 

PARTS:
• • 2 x M8 16mm BOLTS

• • 2 x M8 WASHERS

17 Bolt through and secure the Rear Seat Slider Assembly with 2 x M8 Bolts and Washers. 

PARTS:
• • NIL

PARTS:
• • NIL

20 Bolt through and secure with M8 Bolts and Washers previously uninstalled in Step 01. 

21 Your Setup is complete.

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

14 15

TRACTION PLUS PLATFORM
SETUP



PARTS:
• • 4 x FULL WIDTH T-NUTS

24 Install 2 x T-Nuts into the inner top channel of both the Left and Right Base Members. 

PARTS:
• • NIL

23 Remove the Base Members.

PARTS:
• • NIL

22 Uninstall the bolts securing the Rear and Front Base Member. 

PARTS:
• • 4 x M8 16mm BOLTS

• • 4 x M8 WASHERS

PARTS:
• • MOTION SAFETY STEP

25 Slide the T-Nuts previously installed in step 24 to the marked location and align them with the holes 
on the Motion Safety Step. 

26 Bolt through and secure with M8 Bolts and Washers. 

PARTS:
• • TRACTION BASE MEMBERS

27 Align the threaded holes on the sides of the Front Traction Base Member and the Rear Traction Base 
Members with the through holes on the Base Members. 

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

16 17

(T-NUTS LOCATION)



PARTS:
• • NIL

29 Uninstall the Adjustable Feet. 

PARTS:
• • NIL

28 Bolt through and secure with M8 Bolts and Washers previously uninstalled in Step 22. 

PARTS:
• • 12 x M8 85mm BOLTS

• • 12 x M8 WASHERS

31 Bolt through and secure with M8 Bolts and Washers. 

PARTS:
• • NIL

32 Your setup is complete.

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

18 19

Repeat 
on Back

Side

PARTS:
• • NIL

30 Align the through holes on the Front and Rear Traction Base Members with the threaded inserts on 
the NLR Traction Plus Platform.



PARTS:
USE HARDWARE PROVIDED 
WITH SEAT

34 Bolt through and secure with 2 x M8 Bolts and Washers. Repeat on the other side. 

PARTS:
• • NIL

33 Align the threaded inserts on the Seat with the GTELITE Seat Bracket slots and holes. 

PARTS:
• • NIL

35 Loosen the Ratchet Handles securing the NLR Motion V3 assembly to the frame. Adjust the assembly 
to your desired position and tighten the Ratchet Handles to lock in position. 

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

20 21

Repeat 
on Other

Side

NLR ES1 SEAT SETUP



23

WARNING

If you require further support with your product please  
contact our friendly team at: support@nextlevelracing.com

ASSISTANCE
ASSEMBLY 

VIDEO

bit.ly/nlrbuild

Please do not use power tools for assembly as over tightening can damage your frame.

If in doubt consult the installation video or contact us on support@nextlevelracing.com

T-Nuts can not be installed mid channel. Must be installed from the extrusion ends.

Plan the placement of cable management clips at the start of your build.  

Please ensure T-Nuts are correctly placed within the extrusion.

Lay out and build on a level surface.

Do not force parts together.

Beware of sharp edges on extrusion pieces.

Avoid cross threading bolts.

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

NOTES

22



24 25

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

FR

NEXT LEVEL RACING® KIT DE MOUVEMENT GTELITE – MANUEL D’INSTRUCTIONS
Nous savons que vous êtes impatient de commencer la course ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous préparerez au succès en suivant le livret 
d’instructions pour optimiser pleinement votre produit. Pour la vidéo d’assemblage, scannez le code QR. bit.ly/nlrbuild.

ATTENTION
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager les pièces.
• En cas de doute, consultez la vidéo d’installation ou contactez-nous sur support@nextlevelracing.com
• Les écrous en T ne peuvent pas être installés au milieu du canal. Doit être installé à partir des extrémités de l’extrusion.
• Planifiez l’emplacement des clips de gestion des câbles au début de votre construction.
• Veuillez vous assurer que les écrous en T sont correctement placés dans l’extrusion.
• Disposez et construisez sur une surface plane.
• Méfiez-vous des arêtes vives sur les pièces d’extrusion.
• Ne forcez pas les pièces ensemble.
• Évitez les boulons à filetage croisé.

Si vous avez besoin d’assistance avec votre produit, veuillez contacter notre équipe amicale à l’adresse : support@nextlevelracing.com

EMBOUTS D’EXTRUSION EN ALUMINIUM
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager votre cadre.
• Veuillez vous assurer que les écrous en T sont correctement placés dans l’extrusion.
• Faites attention aux arêtes vives des pièces d’extrusion.
• Ne forcez pas les pièces ensemble.
• Évitez les boulons à filetage croisé.

AVERTISSEMENT RISQUE D’ÉTOUFFEMENT
Petites pièces déconseillées aux enfants de moins de 3 ans ou à toute personne ayant tendance à mettre des objets non comestibles dans sa bouche.

TABLE DES MATIÈRES
CONFIGURATION NLR MOTION V3 : étapes 07 à 15
CONFIGURATION NLR TRACTION PLUS : étapes 15 à 19
INSTALLATION ET RÉGLAGES DU SIÈGE : 20 – 21

DÉBUT
Étape 01 - Reportez-vous à l’image. Désinstallez les boulons fixant les supports de siège GTELITE aux glissières de siège.
Étape 02 - Reportez-vous à l’image. Retirez les supports de siège GTELITE.
Étape 03 - Reportez-vous à l’image. Désinstallez les poignées à cliquet fixant les assemblages de glissières de siège aux membres de la base.
Étape 04 - Reportez-vous à l’image. Retirez les assemblages de glissière de siège et désinstallez les boulons fixant la tige Buttkicker à l’assemblage de glissière de siège. Désinstallez le poteau Buttkicker.
Étape 05 - Reportez-vous à l’image. Désinstallez les boulons à tête fraisée fixant les plaques d’extrémité de glissière de siège aux éléments de glissière de siège et retirez les plaques 
d’extrémité de glissière de siège.
Étape 06 - Reportez-vous à l’image. Installez 2 x écrous en T dans les canaux supérieur et inférieur des deux éléments coulissants du siège. Pièces : 8x écrous en T pleine largeur. (Emplacement de l’écrou en T)
Étape 07 - Reportez-vous à l’image. Alignez les trous sur les capuchons d’extrémité en acier avec les trous filetés sur les extrémités des éléments coulissants du siège. Pièces : 4x embouts en acier
Étape 08 - Reportez-vous à l’image. Boulonnez et fixez avec des boulons à tête fraisée M8 préalablement désinstallés à l’étape 05.
Étape 09 - Reportez-vous à l’image. Désinstallez les capuchons d’extrémité à l’arrière des éléments de base.
Étape 10 - Reportez-vous à l’image. A) Installez 2 x écrous en T dans le canal supérieur des deux éléments de base B) Réinstallez les embouts précédemment désinstallés à l’étape 09. Pièces 4x écrous en T pleine 
largeur

INSTALLATION DU SUPPORT DE MOUVEMENT
EMPLACEMENT DE MONTAGE RECOMMANDÉ : Étapes 11a – 11b
EMPLACEMENT DE MONTAGE UTILISATEUR PLUS GRAND (En option pour les utilisateurs de 170 cm ou plus) : Étape 12a – 12b
EMPLACEMENT DE MONTAGE INVERSÉ - (En option pour les utilisateurs de 160 cm ou moins) (REMARQUE : seule la rangée du haut peut être utilisée) Étapes 13a - 13b

CONFIGURATION DE MOUVEMENT V3 RECOMMANDÉE
Étape 11a - Reportez-vous à l’image. Alignez les trous fraisés des supports de mouvement avec les trous de montage du NLR Motion V3. Pièces : supports de mouvement
Étape 11b - Reportez-vous à l’image. Boulonnez et fixez avec 3 boulons à tête fraisée M8. Répétez de l’autre côté. Passez à l’étape 14. Pièces : 6 boulons à tête fraisée M8 de 20 mm. Répétez de l’autre côté. Vue 
montée.

CONFIGURATION OPTIONNELLE DE MOUVEMENT V3 (UTILISATEURS 170 cm ou PLUS GRAND)
Étape 12a - Reportez-vous à l’image. Alignez les trous fraisés des supports de mouvement avec les trous de montage du NLR Motion V3. Pièces : supports de mouvement.
Étape 12b - Reportez-vous à l’image. Boulonnez et fixez avec 3 boulons à tête fraisée M8. Répétez de l’autre côté. Passez à l’étape 14. Pièces : 6 boulons à tête fraisée M8 de 20 mm. (Vue fixe)

CONFIGURATION OPTIONNELLE DE MOUVEMENT V3 (UTILISATEURS 160 cm ou MOINS)
Étape 13a - Reportez-vous à l’image. Alignez les trous fraisés des supports de mouvement avec les trous de montage du NLR Motion V3. Pièces : supports de mouvement.
Étape 13b - Reportez-vous à l’image. Boulonnez et fixez avec 3 boulons à tête fraisée M8. Pièces : 6 boulons à tête fraisée M8 de 20 mm. Répétez de l’autre côté. Vue montée.
Étape 14 - Reportez-vous à l’image. Alignez l’ensemble Motion V3 avec les écrous en T précédemment installés à l’étape 10.
Étape 15 - Reportez-vous à l’image. Boulonnez et fixez avec 4 rondelles et poignées à cliquet préalablement désinstallées à l’étape 03.
Étape 16 - Reportez-vous à l’image. Alignez les écrous en T précédemment installés dans les assemblages de glissières de siège à l’étape 06 avec les trous de montage du NLR Motion V3.
Étape 17 - Reportez-vous à l’image. Boulonnez et fixez l’ensemble de glissière de siège arrière avec 2 boulons et rondelles M8. Pièces : 2 boulons M8 de 16 mm. 2x rondelles M8.
Étape 18 - Reportez-vous à l’image. Boulonnez et fixez l’ensemble de glissière de siège avant avec 2 boulons et rondelles M8. Pièces : 2 boulons M8 de 16 mm. 2x rondelles M8.
Étape 19 - Reportez-vous à l’image. Alignez les fentes des supports de siège GTELITE avec les écrous en T précédemment installés à l’étape 06. Pièces : 4x écrous en T pleine largeur
Étape 20 - Reportez-vous à l’image. Boulonnez et fixez avec les boulons et rondelles M8 précédemment désinstallés à l’étape 01.
Étape 21 - Reportez-vous à l’image. Votre configuration est terminée.

CONFIGURATION DE LA PLATEFORME TRACTION PLUS
Étape 22 - Reportez-vous à l’image. Désinstallez les boulons fixant les éléments de base arrière et avant.
Étape 23 - Reportez-vous à l’image. Supprimez les membres de base.
Étape 24 - Reportez-vous à l’image. Installez 2 x écrous en T dans le canal supérieur intérieur des éléments de base gauche et droit. Pièces : 4x écrous en T pleine largeur.
Étape 25 - Reportez-vous à l’image. Faites glisser les écrous en T précédemment installés à l’étape 24 jusqu’à l’emplacement marqué et alignez-les avec les trous de la marche de sécurité du mouvement. Pièces : 
Étape de sécurité de mouvement. (Emplacement des écrous en T)
Étape 26 - Reportez-vous à l’image. Boulonnez et fixez avec des boulons et des rondelles M8. Pièces : 4 boulons M8 de 16 mm. 4 rondelles M8.
Étape 27 - Reportez-vous à l’image. Alignez les trous filetés sur les côtés des éléments de base de traction avant et des éléments de base de traction arrière avec les trous traversants sur les éléments de base. 
Pièces : Membres de la base de traction.
Étape 28 - Reportez-vous à l’image. Boulonnez et fixez avec les boulons et rondelles M8 précédemment désinstallés à l’étape 22. Répétez l’opération à l’arrière.
Étape 29 - Reportez-vous à l’image. Désinstallez les pieds réglables.
Étape 30 - Reportez-vous à l’image. Alignez les trous traversants sur les éléments de base de traction avant et arrière avec les inserts filetés sur la plate-forme NLR Traction Plus.
Étape 31 - Reportez-vous à l’image. Boulonnez et fixez avec des boulons et des rondelles M8. Pièces : 12 boulons M8 85 mm. 12x M8 Rondelles
Étape 32 - Reportez-vous à l’image. Votre configuration est terminée.

CONFIGURATION DU SIÈGE NLR ES1
Étape 33 - Reportez-vous à l’image. Alignez les inserts filetés sur le siège avec les fentes du support de siège GTELITE.
Étape 34 - Reportez-vous à l’image. Boulonnez et fixez avec 2 boulons et rondelles M8. Répétez de l’autre côté. Pièces : Utilisez la quincaillerie fournie avec le siège.
Étape 35 - Reportez-vous à l’image. Desserrez les poignées à cliquet fixant l’ensemble NLR Motion V3 au cadre. Ajustez l’assemblage à la position souhaitée et serrez les poignées à cliquet pour verrouiller votre 
position.

AVERTISSEMENT
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager les pièces.
• En cas de doute, consultez la vidéo d’installation ou contactez-nous sur support@nextlevelracing.com
• Les écrous en T ne peuvent pas être installés au milieu du canal. Doit être installé à partir des extrémités de l’extrusion.
• Planifiez l’emplacement des clips de gestion des câbles au début de votre construction.
• Veuillez vous assurer que les écrous en T sont correctement placés dans l’extrusion.
• Disposez et construisez sur une surface plane.
• Méfiez-vous des arêtes vives sur les pièces d’extrusion.
• Ne forcez pas les pièces ensemble.
• Évitez les boulons à filetage croisé.

ASSISTANCE
Si vous avez besoin d’une assistance supplémentaire avec votre produit, veuillez contacter notre équipe amicale à l’adresse : support@nextlevelracing.com



26 27

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

NL

NEXT LEVEL RACING® GTELITE MOTION KIT – INSTRUCTIEHANDLEIDING
We weten dat je staat te popelen om te gaan racen! Neem de tijd voor de instructies en volg deze handleiding om uw product in elkaar te zetten. U maakt zich klaar voor succes door het instructieboekje te volgen 
om uw product volledig te optimaliseren. Voor montagevideo, QR-code scannen. bit.ly/nlrbuild.

WAARSCHUWING
• Gebruik geen elektrisch gereedschap voor de montage, omdat te vast aandraaien onderdelen kan beschadigen.
• Raadpleeg bij twijfel de installatievideo of neem contact met ons op via support@nextlevelracing.com
• T-Nuts kunnen niet middenkanaal worden geïnstalleerd. Moet worden geïnstalleerd vanaf de uiteinden van de extrusie.
• Plan de plaatsing van kabelbeheerclips aan het begin van uw bouw.
• Zorg ervoor dat T-Nuts correct in de extrusie zijn geplaatst.
• Leg uit en bouw op een vlakke ondergrond.
• Pas op voor scherpe randen op extrusiestukken.
• Forceer onderdelen niet samen.
• Vermijd het kruisen van bouten.

Als je ondersteuning nodig hebt bij je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

ALUMINIUM EXTRUSIE TIPS
• Gebruik voor de montage geen elektrisch gereedschap, omdat te vast aandraaien uw frame kan beschadigen.
• Zorg ervoor dat T-Nuts correct in de extrusie zijn geplaatst.
• Pas op voor scherpe randen aan de extrusiestukken.
• Forceer onderdelen niet samen.
• Vermijd het kruisen van bouten.

WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen niet voor kinderen jonger dan 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen.

INHOUDSOPGAVE
NLR MOTION V3 SETUP: Stappen 07 – 15
NLR TRACTION PLUS SETUP: Stappen 15-19
ZITTING INSTALLATIE & AFSTELLINGEN: 20 – 21

BEGIN
Stap 01 – Raadpleeg de afbeelding. Verwijder de bouten waarmee de GTELITE-stoelbeugels aan de stoelgeleiders zijn bevestigd.
Stap 02 – Raadpleeg de afbeelding. Verwijder de GTELITE-stoelbeugels.
Stap 03 – Raadpleeg de afbeelding. Verwijder de ratelhendels waarmee de stoelschuifconstructies aan de basisbalken zijn bevestigd.
Stap 04 – Raadpleeg de afbeelding. Verwijder de stoelschuifconstructies en verwijder de bouten waarmee de Buttkicker-paal aan de stoelschuifconstructie is bevestigd. Verwijder de Buttkicker Pole.
Stap 05 – Raadpleeg de afbeelding. Verwijder de verzonken bouten waarmee de eindplaten van de zadelschuif zijn bevestigd aan de zadelschuifbalken en verwijder de eindplaten van de zadelschuif.
Stap 06 – Zie afbeelding. Installeer 2 x T-moeren in het bovenste en onderste kanaal van beide stoelschuifleden. Onderdelen: 8x T-moeren over de volledige breedte. (T-Nut locatie)
Stap 07 – Raadpleeg de afbeelding. Lijn de gaten op de stalen eindkappen uit met de schroefdraadgaten aan de uiteinden van de stoelschuifbalken. Onderdelen: 4x stalen eindkappen
Stap 08 – Raadpleeg de afbeelding. Schroef door en zet vast met M8 verzonken bouten die eerder zijn verwijderd in stap 05.
Stap 09 – Zie afbeelding. Verwijder de eindkappen aan de achterkant van de basisbalken.
Stap 10 – Raadpleeg de afbeelding. A) Installeer 2 x T-moeren in het bovenste kanaal van beide basiselementen B) Installeer de eindkappen opnieuw die eerder in stap 09 waren verwijderd. Onderdelen 4x 
T-moeren over de volledige breedte

BEWEGENDE BEUGEL INSTALLATIE:
AANBEVOLEN MONTAGEPLAATS: Stappen 11a – 11b
HOGER MONTAGEPLAATS VOOR GEBRUIKERS (Optioneel voor gebruikers van 170 cm of langer): Stap 12a – 12b
OMGEKEERDE MONTAGEPLAATS – (Optioneel voor gebruikers van 160 cm of korter) (LET OP: alleen de bovenste rij kan worden gebruikt) Stappen 13a – 13b

AANBEVOLEN V3 MOTION SETUP
Stap 11a – Zie afbeelding. Lijn de verzonken gaten op de Motion Brackets uit met de NLR Motion V3 montagegaten. Onderdelen: Bewegingsbeugels
Stap 11b – Zie afbeelding. Schroef door en zet vast met 3 x M8 verzonken bouten. Herhaal aan de andere kant. Ga verder naar stap 14. Onderdelen: 6x M8 20 mm verzonken bouten. Herhaal aan de andere kant. 
Gemonteerd uitzicht.

OPTIONELE V3 MOTION SETUP (GEBRUIKERS 170 cm of HOGER)
Stap 12a – Zie afbeelding. Lijn de verzonken gaten op de Motion Brackets uit met de NLR Motion V3 montagegaten. Onderdelen: Bewegingsbeugels.
Stap 12b – Zie afbeelding. Schroef door en zet vast met 3 x M8 verzonken bouten. Herhaal aan de andere kant. Ga verder naar stap 14. Onderdelen: 6x M8 20 mm verzonken bouten. (Gemonteerd aanzicht)

OPTIONELE V3 MOTION SETUP (GEBRUIKERS 160 cm of ONDER)
Stap 13a - Raadpleeg de afbeelding. Lijn de verzonken gaten op de Motion Brackets uit met de NLR Motion V3 montagegaten. Onderdelen: Bewegingsbeugels.
Stap 13b - Raadpleeg de afbeelding. Schroef door en zet vast met 3 x M8 verzonken bouten. Onderdelen: 6x M8 20 mm verzonken bouten. Herhaal aan de andere kant. Gemonteerd uitzicht.
Stap 14 - Raadpleeg de afbeelding. Lijn de Motion V3-assemblage uit met de T-moeren die eerder in stap 10 zijn geïnstalleerd.
Stap 15 - Raadpleeg de afbeelding. Schroef door en zet vast met 4 x ringen en ratelhendels die eerder zijn verwijderd in stap 03.
Stap 16 - Raadpleeg de afbeelding. Lijn de T-moeren uit die eerder in stap 06 in de stoelschuifconstructies zijn gemonteerd met de montagegaten op de NLR Motion V3.
Stap 17 - Raadpleeg de afbeelding. Bout door en zet de achterbank schuifconstructie vast met 2 x M8 bouten en ringen. Onderdelen: 2x M8 16mm Bouten. 2x M8 Sluitringen.
Stap 18 - Raadpleeg de afbeelding. Bout door en zet de voorstoel schuifconstructie vast met 2 x M8 bouten en ringen. Onderdelen: 2x M8 16mm Bouten. 2x M8 Sluitringen.
Stap 19 - Raadpleeg de afbeelding. Lijn de sleuven op de GTELITE-stoelbeugels uit met de T-moeren die eerder in stap 06 zijn geïnstalleerd. Onderdelen: 4x T-moeren over de volledige breedte
Stap 20 - Raadpleeg de afbeelding. Schroef door en zet vast met M8-bouten en sluitringen die eerder in stap 01 zijn verwijderd.
Stap 21 - Raadpleeg de afbeelding. Uw installatie is voltooid.

TRACTION PLUS-PLATFORM SETUP
Stap 22 – Raadpleeg de afbeelding. Verwijder de bouten waarmee het achterste en voorste basiselement is bevestigd.
Stap 23 – Raadpleeg de afbeelding. Verwijder de basisleden.
Stap 24 – Raadpleeg de afbeelding. Installeer 2 x T-moeren in het binnenste bovenste kanaal van zowel het linker als het rechter basiselement. Onderdelen: 4x T-moeren over de volledige breedte.
Stap 25 – Raadpleeg de afbeelding. Schuif de T-moeren die eerder zijn geïnstalleerd in stap 24 naar de gemarkeerde locatie en lijn ze uit met de gaten op de Motion Safety Step. Onderdelen: Motion Safety Step. 
(T-Nuts-locatie)
Stap 26 – Raadpleeg de afbeelding. Bout door en zet vast met M8 bouten en ringen. Onderdelen: 4x M8 16mm Bouten. 4x M8 Sluitringen.
Stap 27 – Raadpleeg de afbeelding. Lijn de draadgaten aan de zijkanten van de voorste tractiebasisleden en de achterste tractiebasisleden uit met de doorlopende gaten op de basisleden. Onderdelen: Traction 
Base Leden.
Stap 28 – Raadpleeg de afbeelding. Schroef door en zet vast met M8-bouten en ringen die eerder zijn verwijderd in stap 22. Herhaal aan de achterkant.
Stap 29 – Raadpleeg de afbeelding. Verwijder de verstelbare voeten.
Stap 30 – Raadpleeg de afbeelding. Lijn de doorgaande gaten op de voorste en achterste tractiebasisleden uit met de schroefdraadinzetstukken op het NLR Traction Plus-platform.
Stap 31 – Raadpleeg de afbeelding. Bout door en zet vast met M8 bouten en ringen. Onderdelen: 12x M8 85mm bouten. 12x M8-ringen
Stap 32 – Raadpleeg de afbeelding. Uw installatie is voltooid.

NLR ES1 ZITTING OPSTELLING
Stap 33 – Raadpleeg de afbeelding. Lijn de inzetstukken met schroefdraad op de stoel uit met de gleuven van de GTELITE-stoelbeugel.
Stap 34 – Raadpleeg de afbeelding. Bout door en zet vast met 2 x M8 bouten en ringen. Herhaal aan de andere kant. Onderdelen: Gebruik de hardware die bij het zadel is geleverd.
Stap 35 – Raadpleeg de afbeelding. Draai de ratelhendels los waarmee de NLR Motion V3-montage aan het frame is bevestigd. Stel het geheel in op de gewenste positie en draai de ratelhendels vast om in uw 
positie te vergrendelen.

WAARSCHUWING
• Gebruik geen elektrisch gereedschap voor de montage, omdat te vast aandraaien onderdelen kan beschadigen.
• Raadpleeg bij twijfel de installatievideo of neem contact met ons op via support@nextlevelracing.com
• T-Nuts kunnen niet middenkanaal worden geïnstalleerd. Moet worden geïnstalleerd vanaf de uiteinden van de extrusie.
• Plan de plaatsing van kabelbeheerclips aan het begin van uw bouw.
• Zorg ervoor dat T-Nuts correct in de extrusie zijn geplaatst.
• Leg uit en bouw op een vlakke ondergrond.
• Pas op voor scherpe randen op extrusiestukken.
• Forceer onderdelen niet samen.
• Vermijd het kruisen van bouten.

BIJSTAND
Als je meer ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com



28 29

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

IT

CONFIGURAZIONE MOVIMENTO V3 OPZIONALE (UTENTI 160 cm o SOTTO)
Passaggio 13a - Fare riferimento all’immagine. Allineare i fori svasati sulle staffe di movimento con i fori di montaggio di NLR Motion V3. Parti: staffe di movimento.
Passaggio 13b: fare riferimento all’immagine. Avvitare e fissare con 3 bulloni a testa svasata M8. Parti: 6 bulloni M8 a testa svasata da 20 mm. Ripeti dall’altra parte. Vista montata.
Passaggio 14: fare riferimento all’immagine. Allineare il gruppo Motion V3 con i dadi a T precedentemente installati nel passaggio 10.
Passaggio 15: fare riferimento all’immagine. Avvitare e fissare con 4 rondelle e maniglie a cricchetto precedentemente disinstallate nel passaggio 03.
Passaggio 16: fare riferimento all’immagine. Allineare i dadi a T precedentemente installati nei gruppi di scorrimento del sedile nel passaggio 06 con i fori di montaggio su NLR Motion V3.
Passaggio 17: fare riferimento all’immagine. Avvitare e fissare il gruppo di scorrimento del sedile posteriore con 2 bulloni e rondelle M8. Parti: 2 bulloni M8 da 16 mm. 2 rondelle M8.
Passaggio 18: fare riferimento all’immagine. Avvitare e fissare il gruppo di scorrimento del sedile anteriore con 2 bulloni e rondelle M8. Parti: 2 bulloni M8 da 16 mm. 2 rondelle M8. Passaggio 19: fare riferimento 
all’immagine. Allineare le fessure sulle staffe del sedile GTELITE con i dadi a T precedentemente installati nel passaggio 06. Parti: 4 dadi a T a larghezza intera
Passaggio 20: fare riferimento all’immagine. Avvitare e fissare con bulloni e rondelle M8 precedentemente disinstallati nel passaggio 01.
Passaggio 21: fare riferimento all’immagine. La tua configurazione è completa.

CONFIGURAZIONE DELLA PIATTAFORMA TRACTION PLUS
Passaggio 22: fare riferimento all’immagine. Disinstallare i bulloni che fissano l’elemento di base posteriore e anteriore.
Passaggio 23: fare riferimento all’immagine. Rimuovere i membri di base.
Passaggio 24: fare riferimento all’immagine. Installare 2 dadi a T nel canale superiore interno di entrambi i membri della base sinistro e destro. Parti: 4 dadi a T a larghezza intera.
Passaggio 25: fare riferimento all’immagine. Far scorrere i dadi a T precedentemente installati al punto 24 nella posizione contrassegnata e allinearli con i fori sul gradino di sicurezza del movimento. Parti: Fase di 
sicurezza del movimento. (Posizione dei dadi a T)
Passaggio 26: fare riferimento all’immagine. Avvitare e fissare con bulloni e rondelle M8. Parti: 4 bulloni M8 da 16 mm. 4 rondelle M8.
Passaggio 27: fare riferimento all’immagine. Allineare i fori filettati sui lati degli elementi base della trazione anteriore e degli elementi base della trazione posteriore con i fori passanti sugli elementi base. Parti: 
membri della base di trazione.
Passaggio 28: fare riferimento all’immagine. Avvitare e fissare con bulloni e rondelle M8 precedentemente disinstallati al punto 22. Ripetere sul lato posteriore.
Passaggio 29: fare riferimento all’immagine. Disinstallare i piedini regolabili.
Passaggio 30: fare riferimento all’immagine. Allineare i fori passanti sui membri della base di trazione anteriore e posteriore con gli inserti filettati sulla piattaforma di trazione NLR Plus.
Passaggio 31: fare riferimento all’immagine. Avvitare e fissare con bulloni e rondelle M8. Parti: 12 bulloni M8 da 85 mm. 12 rondelle M8
Passaggio 32: fare riferimento all’immagine. La tua configurazione è completa.

CONFIGURAZIONE DEL SEDILE NLR ES1
Passaggio 33: fare riferimento all’immagine. Allineare gli inserti filettati sul sedile con le fessure della staffa del sedile GTELITE.
Passaggio 34: fare riferimento all’immagine. Avvitare e fissare con 2 bulloni e rondelle M8. Ripeti dall’altra parte. Parti: utilizzare l’hardware fornito con il sedile.
Passaggio 35: fare riferimento all’immagine. Allentare le maniglie a cricchetto che fissano il gruppo NLR Motion V3 al telaio. Regolare il gruppo nella posizione desiderata e serrare le impugnature a cricchetto per 
bloccare nella posizione.

AVVERTIMENTO
• Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare le parti.
• In caso di dubbio consultare il video di installazione o contattarci su support@nextlevelracing.com
• I dadi a T non possono essere installati nel canale centrale. Deve essere installato dalle estremità dell’estrusione.
• Pianificare il posizionamento delle clip di gestione dei cavi all’inizio della costruzione.
• Assicurarsi che i dadi a T siano posizionati correttamente all’interno dell’estrusione.
• Disporre e costruire su una superficie piana.
• Attenzione agli spigoli vivi sui pezzi estrusi.
• Non forzare le parti insieme.
• Evitare bulloni con filettatura incrociata.

ASSISTENZA
Se hai bisogno di ulteriore supporto con il tuo prodotto, contatta il nostro team amichevole all’indirizzo: support@nextlevelracing.com

NEXT LEVEL RACING® GTELITE MOTION KIT – MANUALE DI ISTRUZIONI
Sappiamo che non vedi l’ora di iniziare a correre! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo seguendo il libretto di istruzioni per ottimizzare 
completamente il tuo prodotto. Per il video di montaggio, scansiona il codice QR. bit.ly/nlrbuild.

AVVERTIMENTO
• Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare le parti.
• In caso di dubbio consultare il video di installazione o contattarci su support@nextlevelracing.com
• I dadi a T non possono essere installati nel canale centrale. Deve essere installato dalle estremità dell’estrusione.
• Pianificare il posizionamento delle clip di gestione dei cavi all’inizio della costruzione.
• Assicurarsi che i dadi a T siano posizionati correttamente all’interno dell’estrusione.
• Disporre e costruire su una superficie piana.
• Attenzione agli spigoli vivi sui pezzi estrusi.
• Non forzare le parti insieme.
• Evitare bulloni con filettatura incrociata.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro team amichevole all’indirizzo: support@nextlevelracing.com

PUNTE PER ESTRUSIONE IN ALLUMINIO
• Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare il telaio.
• Assicurarsi che i dadi a T siano posizionati correttamente all’interno dell’estrusione.
• Attenzione agli spigoli vivi sui pezzi estrusi.
• Non forzare le parti insieme.
• Evitare bulloni con filettatura incrociata.

AVVERTENZA PERICOLO DI SOFFOCAMENTO
Piccole parti non per bambini sotto i 3 anni o per qualsiasi persona che abbia la tendenza a mettere in bocca oggetti non commestibili.

SOMMARIO
CONFIGURAZIONE NLR MOTION V3: passaggi 07 – 15
CONFIGURAZIONE NLR TRACTION PLUS: passaggi 15-19
INSTALLAZIONE E REGOLAZIONI DEL SEDILE: 20 – 21

COMINCIARE
Passaggio 01: fare riferimento all’immagine. Disinstallare i bulloni che fissano le staffe del sedile GTELITE ai cursori del sedile.
Passaggio 02: fare riferimento all’immagine. Rimuovere le staffe del sedile GTELITE.
Passaggio 03: fare riferimento all’immagine. Disinstallare le maniglie del cricchetto che fissano i gruppi di scorrimento del sedile ai membri della base.
Passaggio 04: fare riferimento all’immagine. Rimuovere i gruppi di scorrimento del sedile e disinstallare i bulloni che fissano l’asta dello zoccolo di testa al gruppo di scorrimento del sedile. 
Disinstallare il Buttkicker Pole.
Passaggio 05: fare riferimento all’immagine. Disinstallare i bulloni svasati che fissano le piastre terminali del cursore del sedile ai membri del cursore del sedile e rimuovere le piastre terminali 
del cursore del sedile.
Passaggio 06: fare riferimento all’immagine. Installare 2 dadi a T nel canale superiore e inferiore di entrambi i membri del cursore del sedile. Parti: 8 dadi a T a larghezza intera. (Posizione del dado a T)
Passaggio 07: fare riferimento all’immagine. Allineare i fori sui cappucci terminali in acciaio con i fori filettati sulle estremità dei membri del cursore del sedile. Parti: 4x cappucci terminali in acciaio
Passaggio 08: fare riferimento all’immagine. Avvitare e fissare con i bulloni a testa svasata M8 precedentemente disinstallati nel passaggio 05.
Passaggio 09: fare riferimento all’immagine. Disinstallare i cappucci terminali sul retro dei membri di base.
Passaggio 10: fare riferimento all’immagine. A) Installare 2 dadi a T nel canale superiore di entrambi gli elementi di base B) Reinstallare i cappucci terminali precedentemente disinstallati al passaggio 09. Parti 4 
dadi a T a larghezza intera

INSTALLAZIONE DELLA STAFFA DI MOVIMENTO
POSIZIONE DI MONTAGGIO CONSIGLIATA: Passi 11a – 11b
POSIZIONE DI MONTAGGIO DELL’UTENTE PI ALTO (Opzionale per utenti di 170 cm o più): Step 12a – 12b
POSIZIONE DI MONTAGGIO INVERTITA – (Opzionale per utenti 160 cm o più corti) (NOTA: è possibile utilizzare solo la fila superiore) Passi 13a – 13b

CONFIGURAZIONE MOVIMENTO V3 CONSIGLIATA
Passaggio 11a: fare riferimento all’immagine. Allineare i fori svasati sulle staffe di movimento con i fori di montaggio di NLR Motion V3. Parti: staffe di movimento
Passaggio 11b: fare riferimento all’immagine. Avvitare e fissare con 3 bulloni a testa svasata M8. Ripeti dall’altra parte. Passare al passaggio 14. Parti: 6 bulloni M8 a testa svasata da 20 mm. Ripetere sull’altro lato. 
Vista montata.

CONFIGURAZIONE MOVIMENTO V3 OPZIONALE (UTENTI 170cm o PI ALTI)
Passaggio 12a: fare riferimento all’immagine. Allineare i fori svasati sulle staffe di movimento con i fori di montaggio di NLR Motion V3. Parti: staffe di movimento.
Passaggio 12b: fare riferimento all’immagine. Avvitare e fissare con 3 bulloni a testa svasata M8. Ripeti dall’altra parte. Passare al passaggio 14. Parti: 6 bulloni M8 a testa svasata da 20 mm. (vista montata)



30 31

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

ES

NEXT LEVEL RACING® KIT DE MOVIMIENTO GTELITE - MANUAL DE INSTRUCCIONES
¡Sabemos que estás ansioso por empezar a correr! Tómese su tiempo con las instrucciones y siga esta guía para ensamblar su producto. Se preparará para el éxito si sigue el folleto de instrucciones para optimi-
zar completamente su producto. Para video de ensamblaje, escanee el código QR. bit.ly/nlrbuild.

ADVERTENCIA
• No utilice herramientas eléctricas para el montaje, ya que un apriete excesivo puede dañar las piezas.
• En caso de duda consulte el video de instalación o contáctenos en support@nextlevelracing.com
• T-Nuts no se pueden instalar en el canal medio. Debe instalarse desde los extremos de la extrusión.
• Planifique la ubicación de los clips de administración de cables al comienzo de su construcción.
• Asegúrese de que las tuercas en T estén colocadas correctamente dentro de la extrusión.
• Disponga y construya sobre una superficie nivelada.
• Tenga cuidado con los bordes afilados en las piezas de extrusión.
• No fuerce las piezas juntas.
• Evite los pernos de rosca cruzada.

Si necesita asistencia con su producto, comuníquese con nuestro amable equipo en: support@nextlevelracing.com

PUNTAS DE EXTRUSIÓN DE ALUMINIO
• No utilice herramientas eléctricas para el montaje, ya que apretar demasiado puede dañar su marco.
• Asegúrese de que las tuercas en T estén colocadas correctamente dentro de la extrusión.
• Tenga cuidado con los bordes afilados de las piezas de extrusión.
• No fuerce las piezas juntas.
• Evite los pernos de rosca cruzada.

ADVERTENCIA PELIGRO DE ASFIXIA
Piezas pequeñas no para niños menores de 3 años o cualquier persona que tenga tendencia a llevarse objetos no comestibles a la boca.

TABLA DE CONTENIDO
CONFIGURACIÓN DE NLR MOTION V3: Pasos 07-15
CONFIGURACIÓN DEL NLR TRACTION PLUS: Pasos 15-19
INSTALACIÓN Y AJUSTES DEL ASIENTO: 20-21

COMIENZA
Paso 01: consulte la imagen. Desinstale los pernos que sujetan los soportes del asiento GTELITE a los deslizadores del asiento.
Paso 02: consulte la imagen. Retire los soportes del asiento GTELITE.
Paso 03: consulte la imagen. Desinstale las manijas de trinquete que sujetan los conjuntos de deslizadores del asiento a los miembros de la base.
Paso 04: consulte la imagen. Quite los ensamblajes del deslizador del asiento y desinstale los pernos que sujetan el poste Buttkicker al ensamblaje del deslizador del asiento. Desinstale el Buttkicker Pole.
Paso 05: consulte la imagen. Desinstale los pernos avellanados que sujetan las placas del extremo del deslizador del asiento a los miembros del deslizador del asiento y retire las placas del extremo del desliza-
dor del asiento.
Paso 06: consulte la imagen. Instale 2 tuercas en T en el canal superior e inferior de ambos miembros deslizantes del asiento. Piezas: 8 tuercas en T de ancho completo. (Ubicación de la tuerca en T)
Paso 07: consulte la imagen. Alinee los orificios de las tapas de acero con los orificios roscados de los extremos de los elementos deslizantes del asiento. Piezas: 4 tapas de acero.
Paso 08: consulte la imagen. Atornille y asegure con pernos avellanados M8 previamente desinstalados en el paso 05.
Paso 09: consulte la imagen. Desinstale las tapas de los extremos en la parte trasera de los miembros de la base.
Paso 10: consulte la imagen. A) Instale 2 tuercas en T en el canal superior de ambos miembros de la base. B) Vuelva a instalar las tapas de los extremos que se desinstalaron anteriormente en el paso 09. Piezas 4 
tuercas en T de ancho completo.

INSTALACIÓN DEL SOPORTE DE MOVIMIENTO
UBICACIÓN DE MONTAJE RECOMENDADA: Pasos 11a - 11b
UBICACIÓN DE MONTAJE DE USUARIO MÁS ALTA (Opcional para usuarios de 170 cm o más): Paso 12a - 12b
UBICACIÓN DE MONTAJE INVERTIDA - (Opcional para usuarios de 160 cm o menos) (NOTA: solo se puede usar la fila superior) Pasos 13a - 13b

CONFIGURACIÓN DE MOVIMIENTO V3 RECOMENDADA
Paso 11a: consulte la imagen. Alinee los orificios avellanados de los soportes Motion con los orificios de montaje del NLR Motion V3. Partes: soportes de movimiento
Paso 11b: consulte la imagen. Atornille y asegure con 3 pernos avellanados M8. Repita en el otro lado. Vaya al paso 14. Piezas: 6 pernos avellanados M8 de 20 mm. Repita en el otro lado. Vista montada.

CONFIGURACIÓN DE MOVIMIENTO V3 OPCIONAL (USUARIOS 170cm o MÁS ALTA)
Paso 12a: consulte la imagen. Alinee los orificios avellanados de los soportes Motion con los orificios de montaje del NLR Motion V3. Piezas: soportes de movimiento.
Paso 12b: consulte la imagen. Atornille y asegure con 3 pernos avellanados M8. Repita en el otro lado. Vaya al paso 14. Piezas: 6 pernos avellanados M8 de 20 mm. (Vista montada)

CONFIGURACIÓN OPCIONAL DE MOVIMIENTO V3 (USUARIOS 160cm o MENOS)
Paso 13a: consulte la imagen. Alinee los orificios avellanados de los soportes Motion con los orificios de montaje del NLR Motion V3. Piezas: soportes de movimiento.
Paso 13b: consulte la imagen. Atornille y asegure con 3 pernos avellanados M8. Piezas: 6 pernos avellanados M8 de 20 mm. Repita en el otro lado. Vista montada.
Paso 14: consulte la imagen. Alinee el conjunto Motion V3 con las tuercas en T instaladas previamente en el paso 10.
Paso 15: consulte la imagen. Atornille y asegure con 4 arandelas y manijas de trinquete previamente desinstaladas en el paso 03.
Paso 16: consulte la imagen. Alinee las tuercas en T instaladas previamente en los conjuntos de deslizadores del asiento en el paso 06 con los orificios de montaje del NLR Motion V3.
Paso 17: consulte la imagen. Atornille y asegure el conjunto deslizante del asiento trasero con 2 pernos y arandelas M8. Piezas: 2 tornillos M8 de 16 mm. 2x Arandelas M8.
Paso 18: consulte la imagen. Atornille y asegure el conjunto deslizante del asiento delantero con 2 pernos y arandelas M8. Piezas: 2 tornillos M8 de 16 mm. 2x Arandelas M8.
Paso 19: consulte la imagen. Alinee las ranuras de los soportes del asiento GTELITE con las tuercas en T instaladas previamente en el paso 06. Piezas: 4 tuercas en T de ancho completo
Paso 20: consulte la imagen. Atornille y asegure con pernos y arandelas M8 previamente desinstalados en el paso 01.
Paso 21: consulte la imagen. Tu configuración está completa.

CONFIGURACIÓN DE LA PLATAFORMA TRACTION PLUS
Paso 22: consulte la imagen. Desinstale los pernos que sujetan el miembro de base delantero y trasero.
Paso 23: consulte la imagen. Retire los miembros de la base.
Paso 24: consulte la imagen. Instale 2 tuercas en T en el canal superior interior del miembro base izquierdo y derecho. Piezas: 4 tuercas en T de ancho completo.
Paso 25: consulte la imagen. Deslice las tuercas en T instaladas previamente en el paso 24 a la ubicación marcada y alinéelas con los orificios del escalón de seguridad de movimiento. Piezas: Paso de seguridad 
de movimiento. (Ubicación de las tuercas en T)
Paso 26: consulte la imagen. Atornille y asegure con pernos y arandelas M8. Piezas: 4 pernos M8 de 16 mm. 4 arandelas M8.
Paso 27: consulte la imagen. Alinee los orificios roscados a los lados de los miembros de la base de tracción delantera y los miembros de la base de tracción trasera con los orificios pasantes de los miembros de 
la base. Piezas: miembros de la base de tracción.
Paso 28: consulte la imagen. Atornille y asegure con pernos y arandelas M8 previamente desinstalados en el paso 22. Repita en la parte posterior.
Paso 29: consulte la imagen. Desinstale los pies ajustables.
Paso 30: consulte la imagen. Alinee los orificios pasantes de los miembros de la base de tracción delantera y trasera con las inserciones roscadas de la plataforma NLR Traction Plus.
Paso 31 - Consulte la imagen. Atornille y asegure con pernos y arandelas M8. Piezas: 12 tornillos M8 de 85 mm. 12 arandelas M8
Paso 32: consulte la imagen. Tu configuración está completa.

CONFIGURACIÓN DEL ASIENTO DEL NLR ES1
Paso 33 - Consulte la imagen. Alinee las inserciones roscadas del asiento con las ranuras del soporte del asiento GTELITE.
Paso 34: consulte la imagen. Atornille y asegure con 2 pernos y arandelas M8. Repita en el otro lado. Piezas: use los accesorios provistos con el asiento.
Paso 35 - Consulte la imagen. Afloje las manijas de trinquete que sujetan el conjunto NLR Motion V3 al marco. Ajuste el conjunto a la posición deseada y apriete las manijas de trinquete para bloquear en su 
posición.

ADVERTENCIA
• No utilice herramientas eléctricas para el montaje, ya que un apriete excesivo puede dañar las piezas.
• En caso de duda consulte el video de instalación o contáctenos en support@nextlevelracing.com
• T-Nuts no se pueden instalar en el canal medio. Debe instalarse desde los extremos de la extrusión.
• Planifique la ubicación de los clips de administración de cables al comienzo de su construcción.
• Asegúrese de que las tuercas en T estén colocadas correctamente dentro de la extrusión.
• Disponga y construya sobre una superficie nivelada.
• Tenga cuidado con los bordes afilados en las piezas de extrusión.
• No fuerce las piezas juntas.
• Evite los pernos de rosca cruzada.

ASISTENCIA
Si necesita más asistencia con su producto, comuníquese con nuestro amable equipo en: support@nextlevelracing.com



32 33

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

DE

OPTIONALES V3 BEWEGUNGS-SETUP (BENUTZER 160 cm oder UNTEN)
Schritt 13a - Siehe Bild. Richten Sie die versenkten Löcher der Motion Brackets mit den NLR Motion V3-Befestigungslöchern aus. Teile: Bewegungshalterungen.
Schritt 13b - Siehe Bild. Durchschrauben und mit 3 x M8 Senkkopfschrauben sichern. Teile: 6x M8 20mm Senkkopfschrauben. Auf der anderen Seite wiederholen. Montierte Ansicht.
Schritt 14 - Siehe Bild. Richten Sie die Motion V3-Baugruppe mit den T-Muttern aus, die zuvor in Schritt 10 installiert wurden.
Schritt 15 - Siehe Bild. Durchschrauben und mit 4 x Unterlegscheiben und Ratschengriffen sichern, die zuvor in Schritt 03 deinstalliert wurden.
Schritt 16 - Siehe Bild. Richten Sie die T-Muttern, die zuvor in Schritt 06 in die Sitzgleiterbaugruppen eingebaut wurden, mit den Befestigungslöchern am NLR Motion V3 aus.
Schritt 17 - Siehe Bild. Schrauben Sie die Rücksitz-Schieberbaugruppe durch und sichern Sie sie mit 2 x M8-Schrauben und Unterlegscheiben. Teile: 2x M8 16mm Schrauben. 2x M8 Unterlegscheiben.
Schritt 18 - Siehe Bild. Schrauben Sie die Vordersitz-Schieberbaugruppe durch und sichern Sie sie mit 2 x M8-Schrauben und Unterlegscheiben. Teile: 2x M8 16mm Schrauben. 2x M8 Unterlegscheiben.
Schritt 19 - Siehe Bild. Richten Sie die Schlitze an den GTELITE-Sitzhalterungen mit den zuvor in Schritt 06 installierten T-Muttern aus. Teile: 4x T-Muttern in voller Breite
Schritt 20 - Siehe Bild. Durchschrauben und mit M8-Schrauben und Unterlegscheiben sichern, die zuvor in Schritt 01 deinstalliert wurden.
Schritt 21 - Siehe Bild. Ihre Einrichtung ist abgeschlossen.

TRACTION PLUS PLATTFORM-SETUP
Schritt 22 – Siehe Bild. Entfernen Sie die Schrauben, mit denen das hintere und das vordere Basiselement befestigt sind.
Schritt 23 – Siehe Bild. Entfernen Sie die Basiselemente.
Schritt 24 – Siehe Bild. Installieren Sie 2 x T-Muttern in den inneren oberen Kanal des linken und rechten Basiselements. Teile: 4x T-Muttern in voller Breite.
Schritt 25 – Siehe Bild. Schieben Sie die zuvor in Schritt 24 installierten T-Muttern an die markierte Stelle und richten Sie sie an den Löchern der Bewegungssicherheitsstufe aus. Teile: Bewegungssicherheitss-
chritt. (Position der T-Muttern)
Schritt 26 – Siehe Bild. Durchschrauben und mit M8 Schrauben und Unterlegscheiben sichern. Teile: 4x M8 16mm Schrauben. 4x M8 Unterlegscheiben.
Schritt 27 – Siehe Bild. Richten Sie die Gewindebohrungen an den Seiten der vorderen Traktionsbasisträger und der hinteren Traktionsbasisträger mit den Durchgangslöchern an den Basisträgern aus. Teile: 
Traktionsbasiselemente.
Schritt 28 – Siehe Bild. Durchschrauben und mit M8-Schrauben und Unterlegscheiben sichern, die zuvor in Schritt 22 deinstalliert wurden. Wiederholen Sie dies auf der Rückseite.
Schritt 29 – Siehe Bild. Deinstallieren Sie die verstellbaren Füße.
Schritt 30 – Siehe Bild. Richten Sie die Durchgangslöcher an den vorderen und hinteren Traktions-Basiselementen mit den Gewindeeinsätzen an der NLR Traction Plus-Plattform aus.
Schritt 31 – Siehe Bild. Durchschrauben und mit M8 Schrauben und Unterlegscheiben sichern. Teile: 12x M8 85mm Schrauben. 12x M8 Unterlegscheiben
Schritt 32 – Siehe Bild. Ihre Einrichtung ist abgeschlossen.

NLR ES1 SITZEINRICHTUNG
Schritt 33 – Siehe Bild. Richten Sie die Gewindeeinsätze am Sitz an den Schlitzen der GTELITE Sitzhalterung aus.
Schritt 34 – Siehe Bild. Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern. Auf der anderen Seite wiederholen. Teile: Verwenden Sie die mit dem Sitz gelieferte Hardware.
Schritt 35 – Siehe Bild. Lösen Sie die Ratschengriffe, mit denen die NLR Motion V3-Baugruppe am Rahmen befestigt ist. Stellen Sie die Baugruppe auf Ihre gewünschte Position ein und ziehen Sie die Ratschen-
griffe fest, um sie in Ihrer Position zu verriegeln.

WARNUNG
• Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da zu starkes Anziehen Teile beschädigen kann.
• Konsultieren Sie im Zweifelsfall das Installationsvideo oder kontaktieren Sie uns unter support@nextlevelracing.com
• T-Muttern können nicht in der Mitte des Kanals installiert werden. Muss von den Enden der Extrusion installiert werden.
• Planen Sie die Platzierung der Kabelführungsclips zu Beginn Ihres Baus.
• Bitte stellen Sie sicher, dass die T-Muttern richtig in der Extrusion platziert sind.
• Auf einer ebenen Fläche auslegen und bauen.
• Achten Sie auf scharfe Kanten an Extrusionsteilen.
• Teile nicht mit Gewalt zusammendrücken.
• Vermeiden Sie Kreuzgewindeschrauben.

HILFE
Wenn Sie weitere Unterstützung zu Ihrem Produkt benötigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

NEXT LEVEL RACING® GTELITE MOTION KIT – BEDIENUNGSANLEITUNG
Wir wissen, dass Sie begierig darauf sind, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit mit den Anweisungen und befolgen Sie diese Anleitung, um Ihr Produkt zusammenzubauen. Sie werden erfolgreich 
sein, wenn Sie die Anleitung befolgen, um Ihr Produkt vollständig zu optimieren. Für Montagevideo QR-Code scannen. bit.ly/nlrbuild.

WARNUNG
• Bitte verwenden Sie zur Montage keine Elektrowerkzeuge, da zu starkes Anziehen Teile beschädigen kann.
• Konsultieren Sie im Zweifelsfall das Installationsvideo oder kontaktieren Sie uns unter support@nextlevelracing.com
• T-Muttern können nicht in der Mitte des Kanals installiert werden. Muss von den Enden der Extrusion installiert werden.
• Planen Sie die Platzierung der Kabelführungsclips zu Beginn Ihres Baus.
• Bitte stellen Sie sicher, dass die T-Muttern richtig in der Extrusion platziert sind.
• Auf einer ebenen Fläche auslegen und bauen.
• Achten Sie auf scharfe Kanten an Extrusionsteilen.
• Teile nicht mit Gewalt zusammendrücken.
• Vermeiden Sie Kreuzgewindeschrauben.

Wenn Sie Unterstützung zu Ihrem Produkt benötigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

ALUMINIUM-EXTRUSIONSTIPPS
• Bitte verwenden Sie für die Montage keine Elektrowerkzeuge, da zu starkes Anziehen Ihren Rahmen beschädigen kann.
• Bitte stellen Sie sicher, dass die T-Muttern richtig in der Extrusion platziert sind.
• Achten Sie auf scharfe Kanten an den Extrusionsteilen.
• Teile nicht mit Gewalt zusammendrücken.
• Vermeiden Sie Kreuzgewindeschrauben.

WARNUNG ERSTICKUNGSGEFAHR
Kleinteile nicht für Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenießbare Gegenstände in den Mund zu nehmen.

INHALTSVERZEICHNIS
NLR MOTION V3 SETUP: Schritte 07 – 15
NLR TRACTION PLUS SETUP: Schritte 15-19
SITZINSTALLATION & EINSTELLUNGEN: 20 – 21

STARTEN
Schritt 01 – Siehe Bild. Entfernen Sie die Schrauben, mit denen die GTELITE-Sitzhalterungen an den Sitzgleitern befestigt sind.
Schritt 02 – Siehe Bild. Entfernen Sie die GTELITE-Sitzhalterungen.
Schritt 03 – Siehe Bild. Deinstallieren Sie die Ratschengriffe, mit denen die Sitzgleiterbaugruppen an den Basiselementen befestigt sind.
Schritt 04 – Siehe Bild. Entfernen Sie die Sitzgleiterbaugruppen und entfernen Sie die Schrauben, mit denen die Buttkicker-Stange an der Sitzgleiterbaugruppe befestigt ist. Deinstallieren Sie die Buttkicker Pole.
Schritt 05 – Siehe Bild. Entfernen Sie die Senkkopfschrauben, mit denen die Sitzgleiter-Endplatten an den Sitzgleiter-Elementen befestigt sind, und entfernen Sie die Sitzgleiter-Endplatten.
Schritt 06 – Siehe Bild. Installieren Sie 2 x T-Muttern in den oberen und unteren Kanal beider Sitzgleiter. Teile: 8x T-Muttern in voller Breite. (Position der T-Mutter)
Schritt 07 – Siehe Bild. Richten Sie die Löcher an den Stahlendkappen mit den Gewindelöchern an den Enden der Sitzgleiterelemente aus. Teile: 4x Endkappen aus Stahl
Schritt 08 – Siehe Bild. Durchschrauben und mit M8 Senkkopfschrauben sichern, die zuvor in Schritt 05 deinstalliert wurden.
Schritt 09 – Siehe Bild. Deinstallieren Sie die Endkappen an der Rückseite der Basiselemente.
Schritt 10 – Siehe Bild. A) Installieren Sie 2 x T-Muttern in den oberen Kanal beider Basiselemente B) Bringen Sie die zuvor in Schritt 09 deinstallierten Endkappen wieder an. Teile 4 x T-Muttern in voller Breite

MOTION HALTERUNG INSTALLATION
EMPFOHLENE MONTAGEORT: Schritte 11a – 11b
MONTAGEORT FÜR GRÖSSERE BENUTZER (Optional für Benutzer ab 170 cm): Schritt 12a – 12b
INVERTIERTE MONTAGEORT – (Optional für Benutzer von 160 cm oder kürzer) (HINWEIS: nur die obere Reihe kann verwendet werden) Schritte 13a – 13b

EMPFOHLENES V3 BEWEGUNGS-SETUP
Schritt 11a – Siehe Bild. Richten Sie die versenkten Löcher der Motion Brackets mit den NLR Motion V3-Befestigungslöchern aus. Teile: Bewegungshalterungen
Schritt 11b – Siehe Bild. Durchschrauben und mit 3 x M8 Senkkopfschrauben sichern. Auf der anderen Seite wiederholen. Fahren Sie mit Schritt 14 fort. Teile: 6x M8 20mm Senkkopfschrauben. Wiederholen Sie auf 
der anderen Seite. Montierte Ansicht.

OPTIONALES V3 BEWEGUNGS-SETUP (BENUTZER 170 cm ODER GRÖSSERE)
Schritt 12a – Siehe Bild. Richten Sie die versenkten Löcher der Motion Brackets mit den NLR Motion V3-Befestigungslöchern aus. Teile: Bewegungshalterungen.
Schritt 12b – Siehe Bild. Durchschrauben und mit 3 x M8 Senkkopfschrauben sichern. Auf der anderen Seite wiederholen. Fahren Sie mit Schritt 14 fort. Teile: 6x M8 20mm Senkkopfschrauben. (montierte Ansicht)



34 35

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

JP

NEXTLEVELRACING®  GTELITEモーションキット–取扱説明書
あなたがレースを始めたいと思っていることを私たちは知っています！指示に従って時間をかけて、このガイドに従って製品を組み立ててください。取扱説明書に従って製品を完全に最適化することで、成功への準備を整え
ることができます。組み立てビデオの場合は、QRコードをスキャンします。 bit.ly/nlrbuild。

警告
•締めすぎると部品が損傷する可能性があるため、組み立てに電動工具を使用しないでください。
•疑問がある場合は、インストールビデオを参照するか、support @ nextlevelracing.comまでお問い合わせください。
•Tナットはチャンネルの途中に取り付けることはできません。押し出しの端から取り付ける必要があります。
•ビルドの開始時にケーブル管理クリップの配置を計画します。
•Tナットが押し出し内に正しく配置されていることを確認してください。
•平らな面にレイアウトして構築します。
•押し出し成形品の鋭いエッジに注意してください。
•部品を無理に押し込まないでください。
•クロススレッドボルトは避けてください。

製品のサポートが必要な場合は、support @ nextlevelracing.comのフレンドリーなチームにご連絡ください。

アルミニウム押し出しのヒント
•締めすぎるとフレームが損傷する可能性があるため、組み立てに電動工具を使用しないでください。
•Tナットが押し出し内に正しく配置されていることを確認してください。
•押し出し部品の鋭いエッジに注意してください。
•部品を無理に押し込まないでください。
•クロススレッドボルトは避けてください。

警告窒息の危険性
3歳未満の子供や食べられないものを口に入れる傾向のある人向けではない小さな部品。

目次
NLR MOTION V3のセットアップ：ステップ07〜15
NLR TRACTION PLUSのセットアップ：ステップ15〜19
シートの取り付けと調整：20 – 21

ステップ01–画像を参照してください。 GTELITEシートブラケットをシートスライダーに固定しているボルトを外します。
ステップ02–画像を参照してください。 GTELITEシートブラケットを取り外します。
ステップ03–画像を参照してください。シートスライダーアセンブリをベースメンバーに固定しているラチェットハンドルを取り外します。
ステップ04–画像を参照してください。シートスライダーアセンブリを取り外し、バトキッカーポールをシートスライダーアセンブリに固定しているボルトを取り外します。 ButtkickerPoleをアンインストールします。
ステップ05–画像を参照してください。シートスライダーエンドプレートをシートスライダーメンバーに固定している皿ボルトを外し、シートスライダーエンドプレートを取り外します。
ステップ06–画像を参照してください。両方のシートスライダーメンバーの上部と下部のチャネルに2つのTナットを取り付けます。部品：8x全幅Tナット。 （Tナットの位置）
ステップ07–画像を参照してください。スチールエンドキャップの穴をシートスライダーメンバーの端のネジ穴に合わせます。パーツ：4xスチールエンドキャップ
ステップ08–画像を参照してください。ステップ05で以前にアンインストールしたM8皿ボルトでボルトで固定します。
ステップ09–画像を参照してください。ベースメンバーの背面にあるエンドキャップをアンインストールします。
ステップ10–画像を参照してください。 A）両方のベースメンバーの上部チャネルに2 x Tナットを取り付けます。B）ステップ09で以前にアンインストールしたエンドキャップを再取り付けします。パーツ4x全幅Tナット。

モーションブラケットの取り付け
推奨される取り付け位置：ステップ11a〜11b
TALLERユーザーの取り付け位置（170cm以上のユーザーの場合はオプション）：ステップ12a – 12b
逆取り付け位置–（160cm以下のユーザーの場合はオプション）（注：一番上の列のみを使用できます）ステップ13a – 13b

推奨されるV3モーション設定
ステップ11a–画像を参照してください。モーションブラケットの皿穴をNLRモーションV3の取り付け穴に合わせます。パーツ：モーションブラケット
ステップ11b–画像を参照してください。 3 xM8皿ボルトでボルトで固定します。反対側で繰り返します。手順14に進みます。部品：6x M820mm皿ボルト。反対側で繰り返します。マウントされたビュー。

オプションのV3モーションセットアップ（ユーザー170cmまたはTALLER）
ステップ12a–画像を参照してください。モーションブラケットの皿穴をNLRモーションV3の取り付け穴に合わせます。パーツ：モーションブラケット。
ステップ12b–画像を参照してください。 3 xM8皿ボルトでボルトで固定します。反対側で繰り返します。手順14に進みます。部品：6x M820mm皿ボルト。 （マウントビュー）

オプションのV3モーションセットアップ（ユーザー160cm以下）
ステップ13a-画像を参照してください。モーションブラケットの皿穴をNLRモーションV3の取り付け穴に合わせます。パーツ：モーションブラケット。
ステップ13b-画像を参照してください。 3 xM8皿ボルトでボルトで固定します。部品：6x M820mm皿ボルト。反対側で繰り返します。マウントされたビュー。
ステップ14-画像を参照してください。 Motion V3アセンブリを、前に手順10で取り付けたTナットに合わせます。
ステップ15-画像を参照してください。ステップ03で以前にアンインストールした4つのワッシャーとラチェットハンドルをボルトで固定します。
ステップ16-画像を参照してください。手順06でシートスライダーアセンブリに以前に取り付けたTナットを、NLRモーションV3の取り付け穴に合わせます。
ステップ17-画像を参照してください。後部座席スライダーアセンブリを2xM8ボルトとワッシャーでボルトで固定します。部品：2x M816mmボルト。 2xM8ワッシャー。
ステップ18-画像を参照してください。 2 xM8ボルトとワッシャーでフロントシートスライダーアセンブリをボルトで固定します。部品：2x M816mmボルト。 2xM8ワッシャー。
ステップ19-画像を参照してください。 GTELITEシートブラケットのスロットを、前に手順06で取り付けたTナットに合わせます。部品：4x全幅Tナット
ステップ20-画像を参照してください。ステップ01で以前にアンインストールしたM8ボルトとワッシャーでボルトで固定します。
ステップ21-画像を参照してください。セットアップが完了しました。

TRACTIONPLUSプラットフォームのセットアップ
ステップ22–画像を参照してください。リアベースメンバーとフロントベースメンバーを固定しているボルトを外します。
ステップ23–画像を参照してください。ベースメンバーを削除します。
ステップ24–画像を参照してください。左右両方のベースメンバーの内側の上部チャネルに2つのTナットを取り付けます。部品：4x全幅Tナット。
ステップ25–画像を参照してください。ステップ24で前に取り付けたTナットをマークされた位置にスライドさせ、モーションセーフティステップの穴に合わせます。パーツ：モーションセーフティステップ。 （Tナットの位置）
ステップ26–画像を参照してください。 M8ボルトとワッシャーでボルトで固定します。パーツ：4x M816mmボルト。 4xM8ワッシャー。
ステップ27–画像を参照してください。フロントトラクションベースメンバーとリアトラクションベースメンバーの側面にあるネジ穴をベースメンバーの貫通穴に合わせます。パーツ：トラクションベースメンバー。
ステップ28–画像を参照してください。ステップ22で以前にアンインストールしたM8ボルトとワッシャーでボルトで固定します。裏側で繰り返します。
ステップ29–画像を参照してください。調整可能な足をアンインストールします。
ステップ30–画像を参照してください。フロントおよびリアトラクションベースメンバーの貫通穴を、NLRトラクションプラスプラットフォームのネジ付きインサートに合わせます。
ステップ31–画像を参照してください。 M8ボルトとワッシャーでボルトで固定します。部品：12x M885mmボルト。 12xM8ワッシャー
ステップ32–画像を参照してください。セットアップが完了しました。

NLRES1シートセットアップ
ステップ33–画像を参照してください。シートのネジ付きインサートをGTELITEシートブラケットスロットに合わせます。
ステップ34–画像を参照してください。 2 xM8ボルトとワッシャーでボルトで固定します。反対側で繰り返します。部品：シートに付属のハードウェアを使用してください。
ステップ35–画像を参照してください。 NLR MotionV3アセンブリをフレームに固定しているラチェットハンドルを緩めます。アセンブリを希望の位置に調整し、ラチェットハンドルを締めて所定の位置にロックします。

警告
•締めすぎると部品が損傷する可能性があるため、組み立てに電動工具を使用しないでください。
•疑問がある場合は、インストールビデオを参照するか、support @ nextlevelracing.comまでお問い合わせください。
•Tナットはチャンネルの途中に取り付けることはできません。押し出しの端から取り付ける必要があります。
•ビルドの開始時にケーブル管理クリップの配置を計画します。
•Tナットが押し出し内に正しく配置されていることを確認してください。
•平らな面にレイアウトして構築します。
•押し出し成形品の鋭いエッジに注意してください。
•部品を無理に押し込まないでください。
•クロススレッドボルトは避けてください。

支援
製品に関するさらなるサポートが必要な場合は、support @ nextlevelracing.comで私たちのフレンドリーなチームに連絡してください



36 37

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

PT

CONFIGURAÇÃO DE MOVIMENTO OPCIONAL V3 (USUÁRIOS 160cm ou ABAIXO)
Etapa 13a - Consulte a imagem. Alinhe os orifícios escareados nos suportes de movimento com os orifícios de montagem do NLR Motion V3. Peças: Suportes de movimento.
Etapa 13b - Consulte a imagem. Aparafuse e prenda com 3 parafusos escareados M8. Peças: 6 parafusos escareados M8 de 20 mm. Repita do outro lado. Vista montada.
Etapa 14 - Consulte a imagem. Alinhe a montagem do Motion V3 com as porcas em T previamente instaladas na Etapa 10.
Etapa 15 - Consulte a imagem. Aparafuse e prenda com 4 arruelas e alças de catraca previamente desinstaladas na Etapa 03.
Etapa 16 - Consulte a imagem. Alinhe as porcas T previamente instaladas nos conjuntos de controle deslizante do assento na etapa 06 com os orifícios de montagem no NLR Motion V3.
Etapa 17 - Consulte a imagem. Aparafuse e prenda o conjunto deslizante do assento traseiro com 2 parafusos e arruelas M8. Peças: 2 parafusos M8 de 16 mm. 2x arruelas M8.
Etapa 18 - Consulte a imagem. Aparafuse e prenda o conjunto deslizante do assento dianteiro com 2 parafusos e arruelas M8. Peças: 2 parafusos M8 de 16 mm. 2x arruelas M8.
Etapa 19 - Consulte a imagem. Alinhe as ranhuras nos suportes de assento GTELITE com as porcas T previamente instaladas na etapa 06. Peças: 4 porcas T de largura total
Etapa 20 - Consulte a imagem. Aparafuse e prenda com parafusos e arruelas M8 previamente desinstalados na Etapa 01.
Etapa 21 - Consulte a imagem. Sua configuração está concluída.

CONFIGURAÇÃO DA PLATAFORMA DE TRACTION PLUS
Etapa 22 - Consulte a imagem. Desinstale os parafusos que prendem o membro da base traseiro e frontal.
Etapa 23 - Consulte a imagem. Remova os membros da base.
Etapa 24 - Consulte a imagem. Instale 2 x porcas em T no canal superior interno de ambos os membros da base esquerdo e direito. Peças: 4 porcas T de largura total.
Etapa 25 - Consulte a imagem. Deslize as porcas em T previamente instaladas na etapa 24 para o local marcado e alinhe-as com os orifícios na etapa de segurança de movimento. Peças: Etapa de segurança de 
movimento. (Localização T-Nuts)
Etapa 26 - Consulte a imagem. Aparafuse e prenda com parafusos e arruelas M8. Peças: 4 parafusos M8 de 16 mm. 4 arruelas M8.
Etapa 27 - Consulte a imagem. Alinhe os orifícios roscados nas laterais dos membros da base de tração dianteiros e dos membros da base de tração traseira com os orifícios de passagem nos membros da base. 
Peças: Membros da base de tração.
Etapa 28 - Consulte a imagem. Aparafuse e prenda com parafusos e arruelas M8 previamente desinstalados na Etapa 22. Repita na parte de trás.
Etapa 29 - Consulte a imagem. Desinstale os pés ajustáveis.
Etapa 30 - Consulte a imagem. Alinhe os orifícios de passagem nos membros da base de tração dianteiro e traseiro com os insertos roscados na plataforma NLR Traction Plus.
Etapa 31 - Consulte a imagem. Aparafuse e prenda com parafusos e arruelas M8. Peças: 12x parafusos M8 85 mm. 12x arruelas M8
Etapa 32 - Consulte a imagem. Sua configuração está concluída.

NLR ES1 SEAT SETUP
Etapa 33 - Consulte a imagem. Alinhe as inserções roscadas no assento com as ranhuras do suporte do assento GTELITE.
Etapa 34 - Consulte a imagem. Aparafuse e prenda com 2 parafusos e arruelas M8. Repita do outro lado. Peças: Use as ferragens fornecidas com o assento.
Etapa 35 - Consulte a imagem. Afrouxe as alças da catraca que prendem o conjunto NLR Motion V3 à estrutura. Ajuste o conjunto na posição desejada e aperte as alças da catraca para travar na sua posição.

AVISO
• Não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar as peças.
• Em caso de dúvida, consulte o vídeo de instalação ou entre em contato conosco pelo e-mail support@nextlevelracing.com
• As T-Nuts não podem ser instaladas no canal intermediário. Deve ser instalado a partir das extremidades da extrusão.
• Planeje a colocação de clipes de gerenciamento de cabo no início de sua construção.
• Certifique-se de que as porcas em T estejam corretamente colocadas dentro da extrusão.
• Disponha e construa em uma superfície nivelada.
• Cuidado com as arestas vivas nas peças de extrusão.
• Não force as peças uma na outra.
• Evite parafusos de rosca cruzada.

ASSISTÊNCIA
Se precisar de suporte adicional com seu produto, entre em contato com nossa equipe amigável em: support@nextlevelracing.com

NEXT LEVEL RACING® KIT DE MOVIMENTO GTELITE - MANUAL DE INSTRUÇÕES
Sabemos que você está ansioso para começar a correr! Leve o seu tempo com as instruções e siga este guia para montar o seu produto. Você estará se preparando para o sucesso seguindo o livreto de 
instruções para otimizar totalmente o seu produto. Para vídeo de montagem, escaneie o código QR. bit.ly/nlrbuild.

AVISO
• Não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar as peças.
• Em caso de dúvida, consulte o vídeo de instalação ou entre em contato conosco pelo e-mail support@nextlevelracing.com
• As T-Nuts não podem ser instaladas no canal intermediário. Deve ser instalado a partir das extremidades da extrusão.
• Planeje a colocação de clipes de gerenciamento de cabo no início de sua construção.
• Certifique-se de que as porcas em T estejam corretamente colocadas dentro da extrusão.
• Disponha e construa em uma superfície nivelada.
• Cuidado com as arestas vivas nas peças de extrusão.
• Não force as peças uma na outra.
• Evite parafusos de rosca cruzada.

Se você precisar de qualquer suporte com o seu produto, entre em contato com nossa equipe amigável em: support@nextlevelracing.com

DICAS DE EXTRUSÃO DE ALUMÍNIO
• Não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar sua estrutura.
• Certifique-se de que as porcas em T estejam corretamente colocadas dentro da extrusão.
• Cuidado com as arestas vivas nas peças de extrusão.
• Não force as peças uma na outra.
• Evite parafusos de rosca cruzada.

AVISO RISCO DE ASFIXIA
Peças pequenas não para crianças menores de 3 anos ou qualquer pessoa que tenha tendência a colocar objetos não comestíveis na boca.

ÍNDICE
CONFIGURAÇÃO DO NLR MOTION V3: etapas 07 - 15
CONFIGURAÇÃO DE TRACÇÃO PLUS DE NLR: etapas 15-19
INSTALAÇÃO E AJUSTES DO ASSENTO: 20 - 21

COMEÇAR
Passo 01 - Consulte a imagem. Desinstale os parafusos que prendem os suportes do assento GTELITE aos controles deslizantes do assento.
Etapa 02 - Consulte a imagem. Remova os suportes de assento GTELITE.
Etapa 03 - Consulte a imagem. Desinstale as alças da catraca que prendem os conjuntos do controle deslizante do assento aos membros da base.
Passo 04 - Consulte a imagem. Remova os conjuntos do controle deslizante do assento e desinstale os parafusos que prendem o mastro de apoio ao conjunto do controle deslizante do assento. Desinstale o 
Buttkicker Pole.
Passo 05 - Consulte a imagem. Desinstale os parafusos escareados que prendem as placas da extremidade deslizante do assento aos membros do controle deslizante do assento e remova as placas da extremi-
dade deslizante do assento.
Passo 06 - Consulte a imagem. Instale 2 x porcas em T no canal superior e inferior de ambos os membros deslizantes do assento. Peças: 8x porcas T de largura total. (Localização da porca em T)
Etapa 07 - Consulte a imagem. Alinhe os orifícios nas tampas de aço com os orifícios rosqueados nas extremidades dos membros deslizantes do assento. Peças: 4 tampas de extremidade de aço
Passo 08 - Consulte a imagem. Aparafuse e prenda com parafusos escareados M8 previamente desinstalados na Etapa 05.
Etapa 09 - Consulte a imagem. Desinstale as tampas de extremidade na parte traseira dos membros da base.
Etapa 10 - Consulte a imagem. A) Instale 2 x porcas em T no canal superior de ambos os membros da base B) Reinstale as tampas anteriormente desinstaladas na etapa 09. Peças 4 porcas em T de largura total

INSTALAÇÃO DO SUPORTE DE MOVIMENTO
LOCAL DE MONTAGEM RECOMENDADO: Etapas 11a - 11b
LOCAL DE MONTAGEM DO USUÁRIO DO TALLER (opcional para usuários de 170 cm ou mais altos): Etapa 12a - 12b
LOCAL DE MONTAGEM INVERTIDO - (Opcional para usuários de 160 cm ou menos) (NOTA: apenas a linha superior pode ser usada) Etapas 13a - 13b

CONFIGURAÇÃO DE MOVIMENTO V3 RECOMENDADA
Etapa 11a - Consulte a imagem. Alinhe os orifícios escareados nos suportes de movimento com os orifícios de montagem do NLR Motion V3. Peças: Suportes de movimento
Etapa 11b - Consulte a imagem. Aparafuse e prenda com 3 parafusos escareados M8. Repita do outro lado. Vá para a etapa 14. Peças: 6x parafusos escareados M8 de 20 mm. Repita no outro lado. Vista montada.

CONFIGURAÇÃO DE MOVIMENTO OPCIONAL V3 (USUÁRIOS 170cm ou TALLER)
Etapa 12a - Consulte a imagem. Alinhe os orifícios escareados nos suportes de movimento com os orifícios de montagem do NLR Motion V3. Peças: Suportes de movimento.
Etapa 12b - Consulte a imagem. Aparafuse e prenda com 3 parafusos escareados M8. Repita do outro lado. Vá para a etapa 14. Peças: 6x parafusos escareados M8 de 20 mm. (Vista montada)



38 39

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

RU

NEXT LEVEL RACING® НАБОР ДВИГАТЕЛЯ GTELITE - РУКОВОДСТВО ПО ЭКСПЛУАТАЦИИ
Мы знаем, что вы хотите начать гонку! Не торопитесь с инструкциями и следуйте этому руководству, чтобы собрать свой продукт. Вы настроите себя на успех, следуя буклету с инструкциями, чтобы 
полностью оптимизировать свой продукт. Для видео сборки отсканируйте QR-код. bit.ly/nlrbuild.

ПРЕДУПРЕЖДЕНИЕ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может повредить детали.
• В случае сомнений просмотрите установочное видео или свяжитесь с нами по адресу support@nextlevelracing.com.
• Т-образные гайки нельзя устанавливать на средний канал. Устанавливать необходимо с концов экструзии.
• Спланируйте размещение зажимов для управления кабелями в начале сборки.
• Убедитесь, что Т-образные гайки правильно размещены внутри экструзии.
• Разложите и стройте на ровной поверхности.
• Остерегайтесь острых краев экструзионных деталей.
• Не прижимайте детали друг к другу.
• Избегайте болтов с перекрестной резьбой.

Если вам нужна поддержка по вашему продукту, свяжитесь с нашей дружной командой по адресу: support@nextlevelracing.com

НАКОНЕЧНИКИ ДЛЯ ЭКСТРУЗИИ АЛЮМИНИЯ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может повредить вашу раму.
• Убедитесь, что Т-образные гайки правильно размещены внутри экструзии.
• Остерегайтесь острых краев экструзионных деталей.
• Не прижимайте детали друг к другу.
• Избегайте болтов с перекрестной резьбой.

ПРЕДУПРЕЖДЕНИЕ ОПАСНОСТЬ УДУШЬЯ
Мелкие детали не предназначены для детей младше 3 лет или лиц, которые склонны класть в рот несъедобные предметы.

ОГЛАВЛЕНИЕ
НАСТРОЙКА NLR MOTION V3: шаги 07-15
НАСТРОЙКА NLR TRACTION PLUS: шаги 15-19
УСТАНОВКА И РЕГУЛИРОВКА СИДЕНЬЯ: 20 - 21

НАЧАЛО
Шаг 01 - Обратитесь к изображению. Открутите болты, крепящие кронштейны сиденья GTELITE к ползункам сиденья.
Шаг 02 - Обратитесь к изображению. Снимите кронштейны сиденья GTELITE.
Шаг 03 - Обратитесь к изображению. Снимите храповые ручки, крепящие узлы ползунов сиденья к базовым элементам.
Шаг 04 - Обратитесь к изображению. Снимите узлы ползунков сиденья и открутите болты, крепящие штангу Buttkicker к узлу ползунка сиденья. Удалите Buttkicker Pole.
Шаг 05 - Обратитесь к изображению. Открутите болты с потайной головкой, крепящие концевые пластины ползуна сиденья к элементам ползуна сиденья, и снимите концевые пластины ползуна 
сиденья.
Шаг 06 - Обратитесь к изображению. Установите 2 Т-образные гайки в верхний и нижний канал обоих ползунов сиденья. Детали: 8x Т-образных гаек полной ширины. (Расположение T-Nut)
Шаг 07 - Обратитесь к изображению. Совместите отверстия на стальных торцевых крышках с резьбовыми отверстиями на концах ползунов сиденья. Детали: 4 стальных заглушки
Шаг 08 - Обратитесь к изображению. Закрутите и закрепите болтами с потайной головкой M8, ранее снятыми на шаге 05.
Шаг 09 - Обратитесь к изображению. Снимите заглушки на задней части базовых элементов.
Шаг 10 - Обратитесь к изображению. A) Установите 2 x Т-образные гайки в верхний канал обоих базовых элементов. B) Установите на место торцевые заглушки, ранее снятые на шаге 09. Детали 4x 
полноразмерных T-образных гаек

УСТАНОВКА КРОНШТЕЙНА ДВИГАТЕЛЯ
РЕКОМЕНДУЕМОЕ МЕСТО МОНТАЖА: шаги 11a - 11b
МЕСТО УСТАНОВКИ ВЫСОКОГО ПОЛЬЗОВАТЕЛЯ (необязательно для пользователей ростом 170 см и выше): Шаг 12a - 12b
ПЕРЕВЕРНУТОЕ МЕСТО УСТАНОВКИ - (Дополнительно для пользователей ростом 160 см или меньше) (ПРИМЕЧАНИЕ: можно использовать только верхний ряд) Шаги 13a - 13b

РЕКОМЕНДУЕМЫЕ НАСТРОЙКИ ДВИЖЕНИЯ V3
Шаг 11a - См. Изображение. Совместите отверстия с потайной головкой на подвижных кронштейнах с монтажными отверстиями NLR Motion V3. Детали: подвижные кронштейны
Шаг 11b - Обратитесь к изображению. Прикрутите и закрепите 3 болтами с потайной головкой M8. Повторите с другой стороны. Переходите к этапу 14. Детали: 6 болтов с потайной головкой M8 20 мм. 
Повторите на другой стороне. Навесной вид.

ДОПОЛНИТЕЛЬНАЯ НАСТРОЙКА ДВИЖЕНИЯ V3 (ДЛЯ ПОЛЬЗОВАТЕЛЕЙ ростом 170 см и выше)
Шаг 12a - См. Изображение. Совместите отверстия с потайной головкой на подвижных кронштейнах с монтажными отверстиями NLR Motion V3. Детали: подвижные кронштейны.
Шаг 12b - Обратитесь к изображению. Прикрутите и закрепите 3 болтами с потайной головкой M8. Повторите с другой стороны. Переходите к этапу 14. Детали: 6 болтов с потайной головкой M8 20 мм. 
(Навесной вид)

ДОПОЛНИТЕЛЬНАЯ НАСТРОЙКА ДВИЖЕНИЯ V3 (ПОЛЬЗОВАТЕЛИ 160 см или НИЖЕ)
Шаг 13а - Обратитесь к изображению. Совместите отверстия с потайной головкой на подвижных кронштейнах с монтажными отверстиями NLR Motion V3. Детали: подвижные кронштейны.
Шаг 13b - Обратитесь к изображению. Прикрутите и закрепите 3 болтами с потайной головкой M8. Детали: 6 болтов с потайной головкой M8 20 мм. Повторите с другой стороны. Навесной вид.
Шаг 14 - Обратитесь к изображению. Совместите сборку Motion V3 с Т-образными гайками, ранее установленными на шаге 10.
Шаг 15 - Обратитесь к изображению. Закрепите болтами и закрепите с помощью 4 шайб и рукояток с храповым механизмом, ранее снятых на шаге 03.
Шаг 16 - Обратитесь к изображению. Совместите Т-образные гайки, ранее установленные в узлах ползунов сиденья на шаге 06, с монтажными отверстиями на NLR Motion V3.
Шаг 17 - Обратитесь к изображению. Прикрутите и закрепите узел ползунка заднего сиденья 2 болтами M8 и шайбами. Детали: 2 болта M8 16 мм. 2x шайбы M8.
Шаг 18 - Обратитесь к изображению. Прикрутите и закрепите узел ползунка переднего сиденья 2 болтами M8 и шайбами. Детали: 2 болта M8 16 мм. 2x шайбы M8.
Шаг 19 - Обратитесь к изображению. Совместите прорези на кронштейнах сиденья GTELITE с Т-образными гайками, ранее установленными на шаге 06. Детали: 4 Т-образных гайки полной ширины
Шаг 20 - Обратитесь к изображению. Закрутите и закрепите болтами M8 и шайбами, ранее снятыми на шаге 01.
Шаг 21 - Обратитесь к изображению. Ваша установка завершена.

НАСТРОЙКА ПЛАТФОРМЫ TRACTION PLUS
Шаг 22 - Обратитесь к изображению. Открутите болты, крепящие заднюю и переднюю опоры основания.
Шаг 23 - Обратитесь к изображению. Удалите базовые элементы.
Шаг 24 - Обратитесь к изображению. Установите 2 Т-образные гайки во внутренний верхний канал левой и правой опорной балки. Детали: 4x Т-образные гайки полной ширины.
Шаг 25 - Обратитесь к изображению. Сдвиньте Т-образные гайки, ранее установленные на шаге 24, в отмеченное место и совместите их с отверстиями на ступеньке безопасности движения. Детали: 
Шаг безопасности движения. (Расположение T-Nuts)
Шаг 26 - Обратитесь к изображению. Прикрутите и закрепите болтами M8 и шайбами. Детали: 4 болта M8 16 мм. 4x шайбы M8.
Шаг 27 - Обратитесь к изображению. Совместите резьбовые отверстия по бокам передних элементов тягового основания и задних элементов тягового основания со сквозными отверстиями на 
элементах базы. Детали: Тяговые элементы базы.
Шаг 28 - Обратитесь к изображению. Закрепите болтами и закрепите болтами M8 и шайбами, ранее снятыми на шаге 22. Повторите то же самое для задней стороны.
Шаг 29 - Обратитесь к изображению. Снимите регулируемые ножки.
Шаг 30 - Обратитесь к изображению. Совместите сквозные отверстия на передних и задних элементах тягового основания с резьбовыми вставками на платформе NLR Traction Plus.
Шаг 31 - Обратитесь к изображению. Прикрутите и закрепите болтами M8 и шайбами. Детали: 12 болтов M8 85 мм. 12x шайб M8
Шаг 32 - Обратитесь к изображению. Ваша настройка завершена.

НАСТРОЙКА СИДЕНЬЯ NLR ES1
Шаг 33 - Обратитесь к изображению. Совместите резьбовые вставки на сиденье с прорезями кронштейна сиденья GTELITE.
Шаг 34 - Обратитесь к изображению. Прикрутите и закрепите 2 болтами M8 и шайбами. Повторите с другой стороны. Детали: используйте оборудование, поставляемое с сиденьем.
Шаг 35 - Обратитесь к изображению. Ослабьте ручки с храповым механизмом, крепящие узел NLR Motion V3 к раме. Установите узел в желаемое положение и затяните рукоятки с храповым 
механизмом, чтобы зафиксировать свое положение.

ПРЕДУПРЕЖДЕНИЕ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может повредить детали.
• В случае сомнений просмотрите установочное видео или свяжитесь с нами по адресу support@nextlevelracing.com.
• Т-образные гайки нельзя устанавливать на средний канал. Устанавливать необходимо с концов экструзии.
• Спланируйте размещение зажимов для управления кабелями в начале сборки.
• Убедитесь, что Т-образные гайки правильно размещены внутри экструзии.
• Разложите и стройте на ровной поверхности.
• Остерегайтесь острых краев экструзионных деталей.
• Не прижимайте детали друг к другу.
• Избегайте болтов с перекрестной резьбой.

ПОМОЩЬ
Если вам требуется дополнительная поддержка по вашему продукту, свяжитесь с нашей дружной командой по адресу: support@nextlevelracing.com



40 41

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

TR

OPSİYONEL V3 HAREKET KURULUMU (KULLANICILAR 160cm veya ALTINDA)
Adım 13a - Resme bakın. Hareket Braketlerindeki havşa deliklerini NLR Motion V3 montaj delikleriyle hizalayın. Parçalar: Hareket Braketleri.
Adım 13b - Resme bakın. 3 x M8 Havşa Cıvata ile cıvatalayın ve sabitleyin. Parçalar: 6x M8 20mm Havşa Civata. Diğer tarafta tekrarlayın. Monteli Görünüm.
Adım 14 - Resme bakın. Motion V3 aksamını Adım 10’da önceden takılmış T-Somunlarla hizalayın.
Adım 15 - Resme bakın. Adım 03’te daha önce kaldırılan 4 x Pul ve Cırcır Kollarla cıvatalayın ve sabitleyin.
Adım 16 - Resme bakın. Adım 06’da Koltuk Sürgü Tertibatlarına önceden takılmış olan T-Somunları NLR Motion V3 üzerindeki montaj delikleriyle hizalayın.
Adım 17 - Resme bakın. Arka Koltuk Sürgü Tertibatını 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Parçalar: 2x M8 16mm Cıvata. 2x M8 Pullar.
Adım 18 - Resme bakın. Ön Koltuk Kaydırıcı Tertibatını 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Parçalar: 2x M8 16mm Cıvata. 2x M8 Pullar.
Adım 19 - Resme bakın. GTELITE Yuva Braketlerindeki yuvaları, Adım 06’da önceden takılmış T-Somunlarla hizalayın. Parçalar: 4x Tam Genişlik T-Somunlar
Adım 20 - Resme bakın. Daha önce Adım 01’de kaldırılan M8 Cıvatalar ve Pullar ile vidalayın ve sabitleyin.
Adım 21 - Resme bakın. Kurulumunuz tamamlandı.

ÇEKİŞ ARTI PLATFORM KURULUMU
Adım 22 – Resme bakın. Arka ve Ön Taban Üyesini sabitleyen cıvataları sökün.
Adım 23 – Resme bakın. Temel Üyeleri Kaldırın.
Adım 24 – Resme bakın. Hem Sol hem de Sağ Taban Üyesinin iç üst kanalına 2 x T-Somun takın. Parçalar: 4x Tam Genişlikli T-Somun.
Adım 25 – Resme bakın. Adım 24’te önceden takılmış olan T-Somunları işaretli konuma kaydırın ve Hareket Güvenliği Adımındaki deliklerle hizalayın. Parçalar: Hareket Güvenliği Adımı. (T-Fındık Yeri)
Adım 26 – Resme bakın. M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Parçalar: 4x M8 16mm Cıvatalar. 4x M8 Pullar.
Adım 27 – Resme bakın. Ön Çekiş Taban Üyelerinin ve Arka Çekiş Taban Üyelerinin yanlarındaki dişli delikleri Taban Üyelerindeki açık deliklerle hizalayın. Parçalar: Çekiş Tabanı Elemanları.
Adım 28 – Resme bakın. Daha önce Adım 22’de kaldırılan M8 Cıvatalar ve Pullarla cıvatalayın ve sabitleyin. Arka Tarafta tekrarlayın.
Adım 29 – Resme bakın. Ayarlanabilir Ayakları çıkarın.
Adım 30 – Resme bakın. Ön ve Arka Çekiş Tabanı Elemanlarındaki açık delikleri NLR Traction Plus Platformundaki dişli uçlarla hizalayın.
Adım 31 – Resme bakın. M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Parçalar: 12x M8 85mm Cıvatalar. 12x M8 Pullar
Adım 32 – Resme bakın. Kurulumunuz tamamlandı.

NLR ES1 KOLTUK AYARI
Adım 33 – Resme bakın. Koltuktaki dişli ekleri GTELITE Koltuk Braketi yuvalarıyla hizalayın.
Adım 34 – Resme bakın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Diğer tarafta tekrarlayın. Parçalar: Koltukla birlikte verilen donanımı kullanın.
Adım 35 – Resme bakın. NLR Motion V3 aksamını çerçeveye sabitleyen Cırcır Kollarını gevşetin. Düzeneği istediğiniz konuma ayarlayın ve konumunuzu kilitlemek için Cırcır Kollarını sıkın.

UYARI
• Montaj için lütfen elektrikli aletler kullanmayın çünkü aşırı sıkma parçalara zarar verebilir.
• Şüpheniz varsa kurulum videosuna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin.
• T-Somunlar orta kanala takılamaz. Ekstrüzyonun uçlarından kurulmalıdır.
• Kablo yönetim klipslerinin yerleşimini yapınızın başlangıcında planlayın.
• Lütfen T-Somunların ekstrüzyon içerisine doğru yerleştirildiğinden emin olun.
• Düz bir yüzeye yerleştirin ve inşa edin.
• Ekstrüzyon parçalarında keskin kenarlara dikkat edin.
• Parçaları birbirine zorlamayın.
• Cıvatalara çapraz diş geçirmekten kaçının.

YARDIM
Ürününüzle ilgili daha fazla desteğe ihtiyacınız varsa, lütfen şu adresten güler yüzlü ekibimizle iletişime geçin: support@nextlevelracing.com

NEXT LEVEL RACING® GTELITE HAREKET KİTİ – KULLANIM KILAVUZU
Yarışa başlamak için istekli olduğunuzu biliyoruz! Talimatlara zaman ayırın ve ürününüzü monte etmek için bu kılavuzu izleyin. Ürününüzü tamamen optimize etmek için talimat kitapçığını izleyerek kendinizi başarıya 
hazırlayacaksınız. Montaj videosu için QR kodunu tarayın. bit.ly/nlrbuild.

UYARI
• Montaj için lütfen elektrikli aletler kullanmayın çünkü aşırı sıkma parçalara zarar verebilir.
• Şüpheniz varsa kurulum videosuna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin.
• T-Somunlar orta kanala takılamaz. Ekstrüzyonun uçlarından kurulmalıdır.
• Kablo yönetim klipslerinin yerleşimini yapınızın başlangıcında planlayın.
• Lütfen T-Somunların ekstrüzyon içerisine doğru yerleştirildiğinden emin olun.
• Düz bir yüzeye yerleştirin ve inşa edin.
• Ekstrüzyon parçalarında keskin kenarlara dikkat edin.
• Parçaları birbirine zorlamayın.
• Cıvatalara çapraz diş geçirmekten kaçının.

Ürününüzle ilgili herhangi bir desteğe ihtiyacınız varsa, lütfen şu adresten güler yüzlü ekibimizle iletişime geçin: support@nextlevelracing.com

ALÜMİNYUM EKSTRÜZYON İPUÇLARI
• Montaj için lütfen elektrikli aletler kullanmayın çünkü aşırı sıkmak çerçevenize zarar verebilir.
• Lütfen T-Somunların ekstrüzyon içerisine doğru yerleştirildiğinden emin olun.
• Ekstrüzyon parçalarında keskin kenarlara dikkat edin.
• Parçaları birbirine zorlamayın.
• Cıvatalara çapraz diş geçirmekten kaçının.

UYARI BOĞULMA TEHLİKESİ
Küçük parçalar, 3 yaşından küçük çocuklar veya yenmeyen nesneleri ağızlarına götürmeye meyilli kişiler için uygun değildir.

İÇİNDEKİLER
NLR MOTION V3 KURULUMU: Adımlar 07 – 15
NLR ÇEKİŞ ARTI AYARI: 15-19. Adımlar
KOLTUK KURULUMU VE AYARLARI: 20 – 21

BAŞLAT
Adım 01 – Resme bakın. GTELITE Koltuk Braketlerini Koltuk Sürgülerine sabitleyen Cıvataları çıkarın.
Adım 02 – Resme bakın. GTELITE Koltuk Braketlerini çıkarın.
Adım 03 – Resme bakın. Koltuk Sürgü Tertibatlarını Temel Üyelere sabitleyen Cırcır Kollarını çıkarın.
Adım 04 – Resme bakın. Koltuk Sürgü Tertibatlarını çıkarın ve Buttkicker Direğini Koltuk Sürgü Tertibatına sabitleyen Cıvataları çıkarın. Buttkicker Pole’u kaldırın.
Adım 05 – Resme bakın. Koltuk Kaydırıcı Uç Plakalarını Koltuk Kaydırıcı Üyelerine sabitleyen Havşa Cıvataları sökün ve Koltuk Kaydırıcı Uç Plakalarını çıkarın.
Adım 06 – Resme bakın. Her iki Koltuk Kaydırıcı Üyesinin üst ve alt kanalına 2 x T-Somun takın. Parçalar: 8x Tam Genişlikli T-Somun. (T-Somun konumu)
Adım 07 – Resme bakın. Çelik Uç Kapaklarındaki delikleri, Koltuk Sürgü Elemanlarının uçlarındaki dişli deliklerle hizalayın. Parçalar: 4x Çelik Uç Kapakları
Adım 08 – Resme bakın. Daha önce Adım 05’te kaldırılan M8 Havşa Cıvataları ile cıvatalayın ve sabitleyin.
Adım 09 – Resme bakın. Temel Üyelerin arkasındaki Uç Kapakları çıkarın.
Adım 10 – Resme bakın. A) Her iki Temel Üyenin üst kanalına 2 x T-Somun takın B) Adım 09’da daha önce kaldırılan Uç Kapaklarını yeniden takın. Parçalar 4x Tam Genişlikli T-Somunlar

HAREKETLİ BRAKET MONTAJI
ÖNERİLEN MONTAJ YERİ: Adımlar 11a – 11b
UZUN KULLANICI MONTAJ KONUMU (170cm veya daha uzun kullanıcılar için isteğe bağlı): Adım 12a – 12b
TERSİNE MONTAJ YERİ – (160cm veya daha kısa kullanıcılar için isteğe bağlı) (NOT: sadece üst sıra kullanılabilir) Adım 13a – 13b

ÖNERİLEN V3 HAREKET KURULUMU
Adım 11a – Resme bakın. Hareket Braketlerindeki havşa deliklerini NLR Motion V3 montaj delikleriyle hizalayın. Parçalar: Hareket Braketleri
Adım 11b – Resme bakın. 3 x M8 Havşa Cıvata ile cıvatalayın ve sabitleyin. Diğer tarafta tekrarlayın. Adım 14’e Geçin. Parçalar: 6x M8 20mm Havşa Cıvata. Diğer Tarafta tekrarlayın. Monteli Görünüm.

OPSİYONEL V3 HAREKET KURULUMU (KULLANICILAR 170cm veya UZUN)
Adım 12a – Resme bakın. Hareket Braketlerindeki havşa deliklerini NLR Motion V3 montaj delikleriyle hizalayın. Parçalar: Hareket Braketleri.
Adım 12b – Resme bakın. 3 x M8 Havşa Cıvata ile cıvatalayın ve sabitleyin. Diğer tarafta tekrarlayın. Adım 14’e Geçin. Parçalar: 6x M8 20mm Havşa Cıvata. (Montajlı Görünüm)



42 43

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

CZ

NEXT LEVEL RACING® GTELITE MOTION KIT – NÁVOD K POUŽITÍ
Víme, že toužíte začít závodit! Udělejte si čas s pokyny a podle tohoto průvodce sestavte svůj produkt. Budete se připravovat na úspěch, když budete postupovat podle návodu k plné optimalizaci svého produktu. 
Pro montážní video naskenujte QR kód. bit.ly/nlrbuild.

VAROVÁNÍ
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit díly.
• V případě pochybností se podívejte na instalační video nebo nás kontaktujte na support@nextlevelracing.com
• T-matice nelze instalovat do středního kanálu. Musí být instalován od konců vytlačování.
• Naplánujte si umístění svorek pro vedení kabelů na začátku stavby.
• Ujistěte se, že jsou T-matice správně umístěny ve výlisku.
• Položte a postavte na rovný povrch.
• Pozor na ostré hrany vytlačovaných kusů.
• Netlačte díly k sobě silou.
• Vyhněte se křížovým závitovým šroubům.

Pokud potřebujete jakoukoli podporu s vaším produktem, kontaktujte prosím náš přátelský tým na adrese: support@nextlevelracing.com

TIPY NA VYTLAČOVÁNÍ HLINÍKU
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit rám.
• Ujistěte se, že jsou T-matice správně umístěny ve výlisku.
• Pozor na ostré hrany na vytlačovaných kusech.
• Netlačte díly k sobě silou.
• Vyhněte se křížovým závitovým šroubům.

VAROVÁNÍ NEBEZPEČÍ UDUŠENÍ
Malé části nejsou určeny dětem do 3 let nebo osobám, které mají tendenci vkládat si do úst nepoživatelné předměty.

OBSAH
NASTAVENÍ NLR MOTION V3: Kroky 07 – 15
NASTAVENÍ NLR TRACTION PLUS: Kroky 15-19
INSTALACE A SEŘÍZENÍ SEDAČKY: 20 – 21

START
Krok 01 – viz obrázek. Odmontujte šrouby zajišťující držáky sedadel GTELITE k jezdcům sedadel.
Krok 02 – viz obrázek. Demontujte držáky sedadel GTELITE.
Krok 03 – viz obrázek. Odinstalujte ráčnové rukojeti zajišťující sestavy jezdců sedadla k základním členům.
Krok 04 – viz obrázek. Demontujte sestavy jezdce sedadla a odinstalujte šrouby zajišťující tyč Buttkicker k sestavě jezdce sedadla. Odinstalujte Buttkicker Pole.
Krok 05 – viz obrázek. Odmontujte zapuštěné šrouby zajišťující koncové desky jezdce sedadla k členům jezdce sedadla a odstraňte koncové desky jezdce sedadla.
Krok 06 – viz obrázek. Nainstalujte 2 x T-matice do horního a spodního kanálu obou členů jezdce sedadla. Díly: 8x T-matice plné šířky. (umístění T-nut)
Krok 07 – viz obrázek. Zarovnejte otvory na ocelových koncovkách se závitovými otvory na koncích členů jezdce sedadla. Části: 4x ocelové koncovky
Krok 08 – viz obrázek. Prošroubujte a zajistěte pomocí zápustných šroubů M8, které byly dříve odinstalovány v kroku 05.
Krok 09 – viz obrázek. Odmontujte koncovky na zadní straně základních členů.
Krok 10 – viz obrázek. A) Nainstalujte 2 x T-matice do horního kanálu obou základních členů B) Znovu nainstalujte koncové uzávěry dříve odinstalované v kroku 09. Díly 4 x T-matice plné šířky

MONTÁŽ POHYBOVÉHO DRŽÁKU
DOPORUČENÉ MÍSTO MONTÁŽE: Kroky 11a – 11b
MÍSTO MONTÁŽE PRO UŽIVATELE PRO VYŠŠÍ (Volitelné pro uživatele 170 cm nebo vyšší): Krok 12a – 12b
OBRÁCENÉ MÍSTO MONTÁŽE – (Volitelné pro uživatele 160 cm nebo kratší) (POZNÁMKA: lze použít pouze horní řadu) Kroky 13a – 13b

DOPORUČENÉ NASTAVENÍ POHYBU V3
Krok 11a – viz obrázek. Vyrovnejte zapuštěné otvory na pohyblivých konzolách s montážními otvory NLR Motion V3. Části: Pohyblivé držáky
Krok 11b – viz obrázek. Prošroubujte a zajistěte 3 šrouby se zápustnou hlavou M8. Opakujte na druhou stranu. Přejděte na krok 14. Díly: 6x šrouby se zápustnou hlavou M8 20 mm. Opakujte na druhé straně. 
Namontovaný pohled.

VOLITELNÉ NASTAVENÍ POHYBU V3 (UŽIVATELÉ 170 cm nebo VYŠŠÍ)
Krok 12a – viz obrázek. Vyrovnejte zapuštěné otvory na pohyblivých konzolách s montážními otvory NLR Motion V3. Části: Pohyblivé držáky.
Krok 12b – viz obrázek. Prošroubujte a zajistěte 3 šrouby se zápustnou hlavou M8. Opakujte na druhou stranu. Přejděte na krok 14. Díly: 6x šrouby se zápustnou hlavou M8 20 mm. (Montážní pohled)

VOLITELNÉ NASTAVENÍ POHYBU V3 (UŽIVATELÉ 160 cm nebo NÍŽE)
Krok 13a – viz obrázek. Vyrovnejte zapuštěné otvory na pohyblivých konzolách s montážními otvory NLR Motion V3. Části: Pohyblivé držáky.
Krok 13b – viz obrázek. Prošroubujte a zajistěte 3 šrouby se zápustnou hlavou M8. Díly: 6x šrouby se zápustnou hlavou M8 20mm. Opakujte na druhou stranu. Namontovaný pohled.
Krok 14 – viz obrázek. Zarovnejte sestavu Motion V3 s T-maticemi dříve nainstalovanými v kroku 10.
Krok 15 – viz obrázek. Prošroubujte a zajistěte pomocí 4 podložek a ráčnových rukojetí, které byly dříve odinstalovány v kroku 03.
Krok 16 – viz obrázek. Srovnejte T-matice dříve nainstalované do sestav posuvných sedadel v kroku 06 s montážními otvory na NLR Motion V3.
Krok 17 – viz obrázek. Přišroubujte a zajistěte sestavu jezdce zadního sedadla pomocí 2 šroubů a podložek M8. Díly: 2x šrouby M8 16mm. 2x podložka M8.
Krok 18 – viz obrázek. Přišroubujte a zajistěte sestavu jezdce předního sedadla pomocí 2 šroubů a podložek M8. Díly: 2x šrouby M8 16mm. 2x podložka M8.
Krok 19 – viz obrázek. Zarovnejte drážky na držáku sedadel GTELITE s T-maticemi dříve nainstalovanými v kroku 06. Díly: 4x T-matice plné šířky
Krok 20 – viz obrázek. Prošroubujte a zajistěte šrouby a podložky M8, které byly dříve odinstalovány v kroku 01.
Krok 21 – viz obrázek. Nastavení je dokončeno.

NASTAVENÍ PLOŠINY TRACTION PLUS
Krok 22 – viz obrázek. Odmontujte šrouby zajišťující zadní a přední základní člen.
Krok 23 – viz obrázek. Odeberte základní členy.
Krok 24 – viz obrázek. Nainstalujte 2 x T-matice do vnitřního horního kanálu levého i pravého základního členu. Díly: 4x T-matice plné šířky.
Krok 25 – viz obrázek. Posuňte T-matice dříve nainstalované v kroku 24 na označené místo a zarovnejte je s otvory na kroku Bezpečnost pohybu. Části: Bezpečnostní krok pohybu. (Umístění T-Nuts)
Krok 26 – viz obrázek. Prošroubujte a zajistěte šrouby a podložkami M8. Díly: 4x šrouby M8 16mm. 4x podložka M8.
Krok 27 – viz obrázek. Zarovnejte závitové otvory na stranách předních trakčních základních členů a zadních trakčních základních členů s průchozími otvory na základních členech. Části: Trakční základní členy.
Krok 28 – viz obrázek. Přišroubujte a zajistěte šrouby a podložky M8, které jste předtím odinstalovali v kroku 22. Opakujte na zadní straně.
Krok 29 – viz obrázek. Odinstalujte nastavitelné nožičky.
Krok 30 – viz obrázek. Vyrovnejte průchozí otvory na předním a zadním trakčním základním členu se závitovými vložkami na platformě NLR Traction Plus.
Krok 31 – viz obrázek. Prošroubujte a zajistěte šrouby a podložkami M8. Díly: 12x šrouby M8 85mm. 12x podložka M8
Krok 32 – viz obrázek. Vaše nastavení je dokončeno.

NLR ES1 NASTAVENÍ SEDADLA
Krok 33 – viz obrázek. Zarovnejte závitové vložky na sedadle s drážkami držáku sedadla GTELITE.
Krok 34 – viz obrázek. Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek. Opakujte na druhou stranu. Díly: Použijte hardware dodaný se sedadlem.
Krok 35 – viz obrázek. Uvolněte ráčnové rukojeti zajišťující sestavu NLR Motion V3 k rámu. Upravte sestavu do požadované polohy a utáhněte rukojeti ráčny, aby se zajistila ve vaší poloze.

VAROVÁNÍ
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit díly.
• V případě pochybností se podívejte na instalační video nebo nás kontaktujte na support@nextlevelracing.com
• T-matice nelze instalovat do středního kanálu. Musí být instalován od konců vytlačování.
• Naplánujte si umístění svorek pro vedení kabelů na začátku stavby.
• Ujistěte se, že jsou T-matice správně umístěny ve výlisku.
• Položte a postavte na rovný povrch.
• Pozor na ostré hrany vytlačovaných kusů.
• Netlačte díly k sobě silou.
• Vyhněte se křížovým závitovým šroubům.

POMOC
Pokud potřebujete další podporu s vaším produktem, kontaktujte náš přátelský tým na adrese: support@nextlevelracing.com



44 45

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

PL

OPCJONALNA KONFIGURACJA RUCHU V3 (UŻYTKOWNICY 160 cm lub PONIŻEJ)
Krok 13a - Patrz zdjęcie. Dopasuj otwory z łbem stożkowym we wspornikach Motion do otworów montażowych NLR Motion V3. Części: wsporniki ruchu.
Krok 13b - Patrz zdjęcie. Przykręć i zabezpiecz za pomocą 3 śrub z łbem stożkowym M8. Części: 6 śrub z łbem stożkowym M8 20 mm. Powtórz po drugiej stronie. Zamontowany widok.
Krok 14 - Patrz obraz. Dopasuj zespół Motion V3 do nakrętek teowych zainstalowanych wcześniej w kroku 10.
Krok 15 - Patrz obraz. Przykręć i zabezpiecz za pomocą 4 podkładek i uchwytów zapadkowych, które zostały wcześniej odinstalowane w kroku 03.
Krok 16 - Patrz obraz. Dopasuj nakrętki teowe wcześniej zainstalowane w zespołach prowadnicy siedziska w kroku 06 z otworami montażowymi w NLR Motion V3.
Krok 17 - Zobacz zdjęcie. Przykręć i zabezpiecz zespół suwaka tylnego siedzenia za pomocą 2 śrub M8 i podkładek. Części: 2x śruby M8 16mm. 2x podkładki M8.
Krok 18 - Patrz obraz. Przykręć i zabezpiecz zespół suwaka przedniego siedzenia za pomocą 2 śrub M8 i podkładek. Części: 2x śruby M8 16mm. 2x podkładki M8.
Krok 19 - Zobacz zdjęcie. Dopasuj szczeliny na wspornikach siedziska GTELITE do nakrętek teowych zainstalowanych wcześniej w kroku 06. Części: 4 nakrętki teowe o pełnej szerokości
Krok 20 - Patrz obraz. Przykręć i zabezpiecz za pomocą śrub M8 i podkładek, które zostały wcześniej odinstalowane w kroku 01.
Krok 21 - Zobacz zdjęcie. Twoja konfiguracja została zakończona.

KONFIGURACJA PLATFORMY TRACTION PLUS
Krok 22 – Zobacz obraz. Odkręć śruby mocujące tylny i przedni element podstawy.
Krok 23 – Zobacz obraz. Usuń podstawowe elementy.
Krok 24 – Zobacz obraz. Zamontuj 2 nakrętki teowe w wewnętrznym górnym kanale zarówno lewego, jak i prawego elementu podstawy. Części: 4x nakrętki teowe o pełnej szerokości.
Krok 25 – Zobacz zdjęcie. Wsuń nakrętki teowe zainstalowane wcześniej w kroku 24 do zaznaczonego miejsca i wyrównaj je z otworami na stopniu bezpieczeństwa ruchu. Części: Krok bezpieczeństwa ruchu. 
(Lokalizacja nakrętek teowych)
Krok 26 – Zobacz obraz. Przykręć i zabezpiecz śrubami M8 i podkładkami. Części: 4x śruby M8 16mm. 4x podkładki M8.
Krok 27 – Zobacz obraz. Dopasuj gwintowane otwory po bokach przednich elementów podstawy trakcyjnej i tylnych elementów podstawy trakcyjnej z otworami przelotowymi w elementach podstawy. Części: 
Elementy podstawy trakcyjnej.
Krok 28 – Zobacz zdjęcie. Przykręć i zabezpiecz za pomocą śrub M8 i podkładek, które zostały wcześniej zdemontowane w kroku 22. Powtórz czynność z tyłu.
Krok 29 – Zobacz zdjęcie. Odinstaluj regulowane nóżki.
Krok 30 – Zobacz obraz. Dopasuj otwory przelotowe w przednich i tylnych elementach podstawy trakcyjnej do gwintowanych wkładek na platformie NLR Traction Plus.
Krok 31 – Zobacz obraz. Przykręć i zabezpiecz śrubami M8 i podkładkami. Części: 12 śrub M8 85mm. 12x podkładki M8
Krok 32 – Zobacz obraz. Twoja konfiguracja została zakończona.

KONFIGURACJA FOTELI NLR ES1
Krok 33 – Zobacz zdjęcie. Dopasuj gwintowane wkładki siedziska do otworów wspornika siedziska GTELITE.
Krok 34 – Zobacz obraz. Przykręć i zabezpiecz 2 x śrubami M8 i podkładkami. Powtórz po drugiej stronie. Części: Użyj sprzętu dostarczonego z siedzeniem.
Krok 35 – Zobacz obraz. Poluzuj uchwyty zapadkowe mocujące zespół NLR Motion V3 do ramy. Dostosuj zespół do żądanej pozycji i dokręć uchwyty zapadkowe, aby zablokować w swojej pozycji.

OSTRZEŻENIE
• Do montażu nie należy używać elektronarzędzi, ponieważ zbyt mocne dokręcenie może spowodować uszkodzenie części.
• W razie wątpliwości zapoznaj się z filmem instalacyjnym lub skontaktuj się z nami pod adresem support@nextlevelracing.com
• Nakrętki teowe nie mogą być instalowane w środkowym kanale. Musi być zainstalowany od końców profilu.
• Zaplanuj rozmieszczenie zacisków do zarządzania kablami na początku budowy.
• Upewnij się, że nakrętki teowe są prawidłowo umieszczone w profilu.
• Układaj i buduj na równej powierzchni.
• Uważaj na ostre krawędzie elementów do wyciskania.
• Nie ściskaj części na siłę.
• Unikaj wkrętów z gwintem krzyżowym.

WSPARCIE
Jeśli potrzebujesz dalszego wsparcia ze swoim produktem, skontaktuj się z naszym przyjaznym zespołem pod adresem: support@nextlevelracing.com

NEXT LEVEL RACING® GTELITE MOTION KIT – INSTRUKCJA OBSŁUGI
Wiemy, że chcesz zacząć się ścigać! Nie spiesz się z instrukcjami i postępuj zgodnie z tym przewodnikiem, aby złożyć swój produkt. Postępujesz zgodnie z instrukcją obsługi, aby w pełni zoptymalizować swój 
produkt. Aby obejrzeć montaż, zeskanuj kod QR. bit.ly/nlrbuild.

OSTRZEŻENIE
• Do montażu nie należy używać elektronarzędzi, ponieważ zbyt mocne dokręcenie może spowodować uszkodzenie części.
• W razie wątpliwości zapoznaj się z filmem instalacyjnym lub skontaktuj się z nami pod adresem support@nextlevelracing.com
• Nakrętki teowe nie mogą być instalowane w środkowym kanale. Musi być zainstalowany od końców profilu.
• Zaplanuj rozmieszczenie zacisków do zarządzania kablami na początku budowy.
• Upewnij się, że nakrętki teowe są prawidłowo umieszczone w profilu.
• Układaj i buduj na równej powierzchni.
• Uważaj na ostre krawędzie elementów do wyciskania.
• Nie ściskaj części na siłę.
• Unikaj wkrętów z gwintem krzyżowym.

Jeśli potrzebujesz wsparcia ze swoim produktem, skontaktuj się z naszym przyjaznym zespołem pod adresem: support@nextlevelracing.com

WSKAZÓWKI DOTYCZĄCE WYTŁACZANIA ALUMINIUM
• Do montażu nie należy używać elektronarzędzi, ponieważ zbyt mocne dokręcenie może uszkodzić ramę.
• Upewnij się, że nakrętki teowe są prawidłowo umieszczone w profilu.
• Uważaj na ostre krawędzie elementów do wyciskania.
• Nie ściskaj części na siłę.
• Unikaj wkrętów z gwintem krzyżowym.

OSTRZEŻENIE NIEBEZPIECZEŃSTWO ZADŁAWIANIA SIĘ
Małe części nie dla dzieci poniżej 3 roku życia lub osób, które mają tendencję do wkładania do ust niejadalnych przedmiotów.

SPIS TREŚCI
KONFIGURACJA NLR MOTION V3: Kroki 07 – 15
KONFIGURACJA NLR TRACTION PLUS: kroki 15-19
MONTAŻ I REGULACJA SIEDZISK: 20 – 21

POCZĄTEK
Krok 01 – Zobacz zdjęcie. Odkręć śruby mocujące wsporniki siedziska GTELITE do suwaków siedziska.
Krok 02 – Zobacz zdjęcie. Wymontuj wsporniki siedziska GTELITE.
Krok 03 – Zobacz obraz. Odinstaluj uchwyty zapadkowe mocujące zespoły suwaków siedziska do elementów podstawy.
Krok 04 – Zobacz obraz. Zdejmij zespoły ślizgacza siedziska i odkręć śruby mocujące drążek w kształcie buta do zespołu ślizgacza siedziska. Odinstaluj Buttkicker Pole.
Krok 05 – Zobacz zdjęcie. Odkręć śruby z łbem stożkowym mocujące płyty końcowe suwaka siedziska do elementów suwaka siedziska i zdejmij płyty końcowe suwaka siedziska.
Krok 06 – Zobacz zdjęcie. Zamontuj 2 nakrętki teowe w górnym i dolnym kanale obu elementów suwaka siedziska. Części: 8x nakrętek teowych o pełnej szerokości. (lokalizacja nakrętek teowych)
Krok 07 – Zobacz zdjęcie. Wyrównaj otwory w stalowych zaślepkach końcowych z gwintowanymi otworami na końcach elementów suwaka siedziska. Części: 4x stalowe zaślepki
Krok 08 – Zobacz zdjęcie. Przykręć i zabezpiecz za pomocą śrub z łbem stożkowym M8, które zostały wcześniej odinstalowane w kroku 05.
Krok 09 – Zobacz zdjęcie. Odinstaluj zaślepki z tyłu elementów podstawy.
Krok 10 – Zobacz obraz. A) Zainstaluj 2 x nakrętki teowe w górnym kanale obu elementów podstawowych B) Zainstaluj ponownie zaślepki uprzednio odinstalowane w kroku 09. Części 4 x nakrętki teowe pełnej 
szerokości

INSTALACJA WSPORNIKA RUCHU
ZALECANE MIEJSCE MONTAŻU: Kroki 11a – 11b
MIEJSCE MONTAŻU WYŻSZEGO UŻYTKOWNIKA (opcjonalnie dla użytkowników 170 cm lub wyższych): Krok 12a – 12b
ODWRÓCONE MIEJSCE MONTAŻU – (Opcjonalnie dla użytkowników 160 cm lub niższych) (UWAGA: można używać tylko górnego rzędu) Kroki 13a – 13b

ZALECANA KONFIGURACJA RUCHU V3
Krok 11a – Patrz zdjęcie. Dopasuj otwory z łbem stożkowym we wspornikach Motion do otworów montażowych NLR Motion V3. Części: wsporniki ruchu
Krok 11b – Zobacz zdjęcie. Przykręć i zabezpiecz za pomocą 3 śrub z łbem stożkowym M8. Powtórz po drugiej stronie. Przejdź do kroku 14. Części: 6 śrub z łbem stożkowym M8 20 mm. Powtórz po drugiej stronie. 
Zamontowany widok.

OPCJONALNA KONFIGURACJA RUCHU V3 (UŻYTKOWNICY 170 cm lub WYŻSI)
Krok 12a – Patrz zdjęcie. Dopasuj otwory z łbem stożkowym we wspornikach Motion do otworów montażowych NLR Motion V3. Części: wsporniki ruchu.
Krok 12b – Zobacz zdjęcie. Przykręć i zabezpiecz za pomocą 3 śrub z łbem stożkowym M8. Powtórz po drugiej stronie. Przejdź do kroku 14. Części: 6 śrub z łbem stożkowym M8 20 mm. (Widok zamontowany)



46 47

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

AR

NEXT LEVEL RACING® ةكرح GTELITE - تاميلعتلا ليلد
.bit.ly/nlrbuild .ةعيرسلا ةباجتسالا زمر حسما ، ويديفلا عيمجتل .لماكلاب كجتنم نيسحتل تاميلعتلا بيتك عابتاب حاجنلل كسفن دادعإب موقتس .كجتنم عيمجتل ليلدلا اذه عبتاو تاميلعتلا عم كتقو ذخ !قابسلا ءدب ىلع صيرح كنأ ملعن نحن

.ءازجألا فلتي نأ نكمي طبرلا ماكحإ يف طارفإلا نأ ثيح عيمجتلل ةيئابرهكلا تاودألا مادختسا مدع ىجري •
support@nextlevelracing.com ىلع انب لصتا وأ تيبثتلا ويديف عطقم رشتسا ، كش يف تنك اذإ •

ريذحت
.قثبلا تاياهن نم هبيكرت متي نأ بجي .ةانقلا فصتنم يف T ليماوص بيكرت نكمي ال •

.كزاهج ةيادب يف تالباكلا ةرادإ عطاقم عضول ططخ •
.قثبلا زاهج لخاد حيحص لكشب T ليماوص عضو نم دكأتلا ىجري •

.وتسم حطس ىلع ءانبو عض •
.قثبلا عطق ىلع ةداحلا فاوحلا نم رذحا •

.اعًم ءازجألا ربجت ال •
.ةعطاقتملا يغاربلا بنجت •

support@nextlevelracing.com :ىلع دودولا انقيرفب لاصتالا ىجريف ، كجتنم عم معد يأ ىلإ ةجاحب تنك اذإ

موينملألا قثبل حئاصن
.راطإلا فلت ىلإ يدؤي نأ نكمي طبرلا ماكحإ يف طارفإلا نأ ثيح عيمجتلل ةيئابرهكلا تاودألا مادختسا مدع ىجري •

.قثبلا زاهج لخاد حيحص لكشب T ليماوص عضو نم دكأتلا ىجري •
.قثبلا عطق ىلع ةداحلا فاوحلا نم رذحا •

.اعًم ءازجألا ربجت ال •
.ةعطاقتملا يغاربلا بنجت •

قانتخالا رطخ ريذحت
.مههاوفأ يف لكألل ةحلاص ريغ ءايشأ عضول ليم هيدل درف يأ وأ تاونس 3 نس نود لافطألل تسيل ةريغص ءازجأ

تايوتحملا لودج
15 ىلإ 07 نم تاوطخلا :NLR MOTION V3 دادعإ

NLR TRACTION PLUS SETUP: 19 ىلإ 15 نم تاوطخلا
21 - 20 :دعقملا تاليدعتو بيكرت

ةيادب
.دعقملا تاقلزنم ىلإ GTELITE دعقم لماوح تبثت يتلا ريماسملا تيبثت ءاغلإب مق .ةروصلا ىلإ عوجرلا - 01 ةوطخلا

.GTELITE دعقم لماوح ةلازإب مق .ةروصلا ىلإ عوجرلا - 02 ةوطخلا
.ةدعاقلا ءاضعأل دعقملا قلزنم تاعيمجت نمؤت يتلا ةطاقسلا ضباقم تيبثت ءاغلإب مق .ةروصلا ىلإ عوجرلا - 03 ةوطخلا

.Buttkicker Pole تيبثت ءاغلإب مق .دعقملا قلزنم ةعومجمب Buttkicker دومع تبثت يتلا ريماسملا تيبثت ءاغلإو دعقملا قلزنم تاعيمجت ةلازإب مق .ةروصلا ىلإ عوجرلا - 04 ةوطخلا
.دعقملا قلزنم ةياهن تاحول ةلازإب مقو دعقملا قلزنم ءاضعأب دعقملا قلزنم ةياهن تاحول تبثت يتلا ةسطاغلا تاذ ريماسملا كفب مق .ةروصلا ىلإ عوجرلا - 05 ةوطخلا

(T-Nut عقوم) .لماك ضرعب T ليماوص 8x :ءازجألا .دعقملا رديالس ءاضعأ نم لكل ةيلفسلاو ةيولعلا ةانقلا يف x T-Nuts 2 تيبثتب مق .ةروصلا ىلإ عوجرلا - 06 ةوطخلا
ةيذالوف ةياهن ةيطغأ 4x :ءازجألا .دعقملا قلزنم ءاضعأ تاياهن يف ةدوجوملا ةبلولملا تاحتفلا عم ةيذالوفلا ةيطغألا ىلع ةدوجوملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 07 ةوطخلا

.05 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت يتلا M8 ةسطاغلا ريماسم مادختساب اهنمأو اهطبرا .ةروصلا ىلإ عوجرلا - 08 ةوطخلا
.ةدعاقلا ءاضعأ نم يفلخلا ءزجلا يف ةدوجوملا ةياهنلا ةيطغأ تيبثت ءاغلإب مق .ةروصلا ىلإ عوجرلا - 09 ةوطخلا

4x Full Width T-Nuts ءازجألا .09 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت يتلا ةياهنلا ةيطغأ تيبثت دعأ (ب ةدعاقلا ءاضعأ نم لكل ةيولعلا ةانقلا يف x T-Nuts 2 تيبثتب مق (أ .ةروصلا ىلإ عوجرلا - 10 ةوطخلا

ةكرحلا ةفيتك بيكرت
ب 11 - أ 11 تاوطخلا :هب ىصوملا بيكرتلا عقوم

ب 12 - أ 12 ةوطخلا :(لوطأ وأ مس 170 نيمدختسملل يرايتخا) رغصألا مدختسملا بيكرت عقوم
ب 13 - أ 13 تاوطخلا (طقف يولعلا فصلا مادختسا نكمي :ةظحالم) (رصقأ وأ مس 160 نيمدختسملل يرايتخا) - سوكعملا تيبثتلا عقوم

V3 MOTION SETUP هب ىصوم
ةكرحلا نيسوق نيب :ءازجألا .NLR Motion V3 بيكرت تاحتف عم ةكرحلا فئاتك يف ةسطاغلا بوقثلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - أ 11 ةوطخلا

.تبثم ضرع .رخآلا بناجلا ىلع ررك .ةسطاغ ريماسم 6x M8 20mm :ءازجألا .14 ةوطخلا ىلإ لقتنا .رخآلا بناجلا ىلع ررك .M8 × 3 ةسطاغ ريماسم مادختساب ةنمآو ماكحإب اهطبرا .ةروصلا ىلإ عوجرلا - ب 11 ةوطخلا

(لوطأ وأ مس 170 نيمدختسملل) V3 ةكرحلل يرايتخالا دادعإلا
.ةكرحلا نيسوق نيب :ءازجألا .NLR Motion V3 بيكرت تاحتف عم ةكرحلا فئاتك يف ةسطاغلا بوقثلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - أ 12 ةوطخلا

(تبثم ضرع) .ةسطاغ ريماسم 6x M8 20mm :ءازجألا .14 ةوطخلا ىلإ لقتنا .رخآلا بناجلا ىلع ررك .M8 × 3 ةسطاغ ريماسم مادختساب ةنمآو ماكحإب اهطبرا .ةروصلا ىلإ عوجرلا - ب 12 ةوطخلا

(لقأ وأ مس 160 نومدختسملا) V3 ةكرحلل يرايتخالا دادعإلا
.ةكرحلا نيسوق نيب :ءازجألا .NLR Motion V3 بيكرت تاحتف عم ةكرحلا فئاتك يف ةسطاغلا بوقثلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - أ 13 ةوطخلا

.تبثم ضرع .رخآلا بناجلا ىلع ررك .ةسطاغ ريماسم 6x M8 20mm :ءازجألا .M8 × 3 ةسطاغ ريماسم مادختساب ةنمآو ماكحإب اهطبرا .ةروصلا ىلإ عوجرلا - ب 13 ةوطخلا
.10 ةوطخلا يف اقًبسم ةتبثملا T ليماوص عم Motion V3 ةعومجم ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 14 ةوطخلا

.03 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت ةطاقس ضباقمو تالاسغ × 4 مادختساب اهنمأو اهطبرا .ةروصلا ىلإ عوجرلا - 15 ةوطخلا
.NLR Motion V3 يف بيكرتلا تاحتف عم 06 ةوطخلا يف دعقملا قلزنم تاعيمجت يف اقًبسم ةتبثملا T ليماوص ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 16 ةوطخلا

.2x M8 تالاسغ .يغاربلا 2x M8 16mm :ءازجألا .M8 × 2 تالاسغو ريماسم مادختساب اهتيبثتب مقو يفلخلا دعقملا قلزنم ةعومجم طبرا .ةروصلا ىلإ عوجرلا - 17 ةوطخلا
.2x M8 تالاسغ .يغاربلا 2x M8 16mm :ءازجألا .M8 × 2 تالاسغو ريماسم مادختساب اهتيبثتب مقو يمامألا دعقملا ةقلزنم ةعومجم طبرا .ةروصلا ىلإ عوجرلا - 18 ةوطخلا

4x Full Width T-Nuts :ءازجألا .06 ةوطخلا يف اقًبسم ةتبثملا T ليماوص عم GTELITE دعقم لماوح ىلع ةدوجوملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 19 ةوطخلا
.01 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت يتلا M8 تالاسغلاو يغاربلا مادختساب ماكحإب اهتبثو اهطبرا .ةروصلا ىلإ عوجرلا - 20 ةوطخلا

.كب صاخلا دادعإلا نم ءاهتنالا مت .ةروصلا ىلإ عوجرلا - 21 ةوطخلا

TRACTION PLUS PLATFORM SETUP جمانرب
.يمامألاو يفلخلا ةدعاقلا وضع تبثت يتلا ريماسملا كفب مق .ةروصلا ىلإ عوجرلا - 22 ةوطخلا

.ةدعاقلا ءاضعأ ةلازإب مق .ةروصلا ىلإ عوجرلا - 23 ةوطخلا
.4x Full Width T-Nuts :ءازجألا .رسيألاو نميألا ةدعاقلا وضع نم لكل ةيلخادلا ةيولعلا ةانقلا يف x T-Nuts 2 تيبثتب مق .ةروصلا ىلإ عوجرلا - 24 ةوطخلا

(T-Nuts عقوم) .ةكرحلا نامأ ةوطخ :ءازجألا .ةكرحلا نامأ ةوطخ يف ةدوجوملا تاحتفلا ةاذاحمب مقو ددحملا عقوملا ىلإ 24 ةوطخلا يف اقًبسم ةتبثم T ليماوص ريرمتب مق .ةروصلا ىلإ عوجرلا - 25 ةوطخلا
.4x M8 تالاسغ .4x M8 16mm ريماسم :ءازجألا .M8 تالاسغلاو يغاربلا مادختساب هتبثو هتبث .ةروصلا ىلإ عوجرلا - 26 ةوطخلا

.رجلا ةدعاق ءاضعأ :ءازجألا .ةدعاقلا ءاضعأ ربع تاحتفلا عم ةيفلخلا رجلا ةدعاق ءاضعأو ةيمامألا رجلا ةدعاق ءاضعأ يبناج ىلع ةبلولملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 27 ةوطخلا
.يفلخلا بناجلا ىلع كلذ ررك .22 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت يتلا M8 تالاسغو ريماسم مادختساب ماكحإب تبثو طبرا .ةروصلا ىلإ عوجرلا - 28 ةوطخلا

.ليدعتلل ةلباقلا مدقلا تيبثت ءاغلإب مق .ةروصلا ىلإ عوجرلا - 29 ةوطخلا
.NLR Traction Plus ةصنم ىلع ةبلولملا تاقحلملا عم ةيفلخلاو ةيمامألا رجلا ةدعاق ءاضعأ ربع تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 30 ةوطخلا

12x M8 تالاسغ .يغاربلا 12x M8 85mm :ءازجألا .M8 تالاسغلاو يغاربلا مادختساب هتبثو هتبث .ةروصلا ىلإ عوجرلا - 31 ةوطخلا
.كب صاخلا دادعإلا لمتكا .ةروصلا ىلإ عوجرلا - 32 ةوطخلا

NLR ES1 دعقم دادعإ
.GTELITE دعقملا ةفيتك تاحتف عم دعقملا ىلع ةبلولملا تاقحلملا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 33 ةوطخلا

.دعقملاب ةدوزملا ةزهجألا مدختسا :ءازجألا .رخآلا بناجلا ىلع ررك .M8 × 2 تالاسغو ريماسم مادختساب نمآو ماكحإب اهطبرا .ةروصلا ىلإ عوجرلا - 34 ةوطخلا
.كعضو يف اهتيبثتل ةطاقسلا ضباقم دشو هديرت يذلا عضوملا ىلع عيمجتلا طبضا .راطإلاب NLR Motion V3 ةعومجم تبثت يتلا ةطاقسلا ضباقم كفب مق .ةروصلا ىلإ عوجرلا - 35 ةوطخلا

ريذحت
.ءازجألا فلتي نأ نكمي طبرلا ماكحإ يف طارفإلا نأ ثيح عيمجتلل ةيئابرهكلا تاودألا مادختسا مدع ىجري •

support@nextlevelracing.com ىلع انب لصتا وأ تيبثتلا ويديف عطقم رشتسا ، كش يف تنك اذإ •
.قثبلا تاياهن نم هبيكرت متي نأ بجي .ةانقلا فصتنم يف T ليماوص بيكرت نكمي ال •

.كزاهج ةيادب يف تالباكلا ةرادإ عطاقم عضول ططخ •
.قثبلا زاهج لخاد حيحص لكشب T ليماوص عضو نم دكأتلا ىجري •

.وتسم حطس ىلع ءانبو عض •
.قثبلا عطق ىلع ةداحلا فاوحلا نم رذحا •

.اعًم ءازجألا ربجت ال •
.ةعطاقتملا يغاربلا بنجت •

ةدعاسم
support@nextlevelracing.com :ىلع دودولا انقيرفب لاصتالا ىجريف ، كجتنم عم معدلا نم ديزم ىلإ ةجاحب تنك اذإ



48 49

support@nextlevelracing.com Video Instruction: bit.ly/nlrbuild

CLI

可选的 V3 运动设置（用户 160 厘米或以下） 
步骤 13a - 参考图像。将运动支架上的埋头孔与 NLR Motion V3 安装孔对齐。零件：运动支架。 
步骤 13b - 参考图像。用 3 个 M8 沉头螺栓拧紧并固定。零件：6 个 M8 20 毫米沉头螺栓。在另一边重复。安装视图。 
第 14 步 - 参考图片。将 Motion V3 组件与先前在步骤 10 中安装的 T 形螺母对齐。 
第 15 步 - 参考图片。用先前在步骤 03 中卸载的 4 个垫圈和棘轮手柄拧紧并固定。 
第 16 步 - 参考图片。将先前在步骤 06 中安装到座椅滑块组件中的 T 形螺母与 NLR Motion V3 上的安装孔对齐。 
第 17 步 - 参考图片。用 2 个 M8 螺栓和垫圈拧紧并固定后座滑块组件。零件：2 个 M8 16 毫米螺栓。 2 个 M8 垫圈。 
第 18 步 - 参考图片。用 2 个 M8 螺栓和垫圈拧紧并固定前座椅滑块组件。零件：2 个 M8 16 毫米螺栓。 2 个 M8 垫圈。 
步骤 19 - 参考图像。将 GTELITE 座椅支架上的槽与先前在步骤 06 中安装的 T 形螺母对齐。零件：4x 全宽 T 形螺母 
第 20 步 - 参考图片。使用先前在步骤 01 中卸载的 M8 螺栓和垫圈进行螺栓连接和固定。 
步骤 21 - 参考图像。您的设置已完成。 
 
牵引加平台设置 
步骤 22 – 参考图像。卸下固定后部和前部底座部件的螺栓。 
步骤 23 – 参考图像。删除基本成员。 
步骤 24 – 参考图像。将 2 个 T 形螺母安装到左右底座构件的内部顶部通道中。零件：4 个全宽 T 形螺母。 
步骤 25 – 参考图像。将先前在步骤 24 中安装的 T 形螺母滑动到标记位置，并将它们与运动安全踏板上的孔对齐。零件：运动安全步骤。 （T 型螺母位置） 
步骤 26 – 参考图像。用 M8 螺栓和垫圈拧紧并固定。零件：4 个 M8 16 毫米螺栓。 4 个 M8 垫圈。 
步骤 27 – 参考图像。将前牵引基座构件和后牵引基座构件侧面的螺纹孔与基座构件上的通孔对齐。零件：牵引基础构件。 
步骤 28 – 参考图像。用先前在步骤 22 中卸载的 M8 螺栓和垫圈拧紧并固定。在背面重复。 
步骤 29 – 参考图像。卸下可调支脚。 
步骤 30 – 参考图像。将前后牵引底座部件上的通孔与 NLR Traction Plus 平台上的螺纹插件对齐。 
步骤 31 – 参考图像。用 M8 螺栓和垫圈拧紧并固定。零件：12 个 M8 85 毫米螺栓。 12x M8 垫圈 
步骤 32 – 参考图像。您的设置已完成。 
 
NLR ES1 座椅设置 
步骤 33 – 参考图像。将座椅上的螺纹插件与 GTELITE 座椅支架槽对齐。 
步骤 34 – 参考图像。用 2 个 M8 螺栓和垫圈拧紧并固定。在另一边重复。零件：使用随座椅提供的硬件。 
步骤 35 – 参考图像。松开将 NLR Motion V3 组件固定到框架上的棘轮手柄。将组件调整到您想要的位置并拧紧棘轮手柄以锁定您的位置。 
 
警告 
• 请不要使用电动工具进行组装，因为过度拧紧会损坏零件。 
• 如有疑问，请参阅安装视频或通过 support@nextlevelracing.com 联系我们 
• T 形螺母不能安装在通道中间。必须从挤压端安装。 
• 在构建开始时规划电缆管理夹的放置。 
• 请确保T 型螺母正确放置在挤压件内。 
• 在水平表面上布置和建造。 
• 注意挤压件上的锋利边缘。 
• 不要强行将零件放在一起。 
• 避免交叉螺纹螺栓。 
 
帮助 
如果您需要产品的进一步支持，请联系我们友好的团队：support@nextlevelracing.com

Next Level Racing® GTELITE 运动套件 – 使用说明书 
我们知道您渴望开始比赛！花点时间阅读说明并按照本指南组装您的产品。遵循说明手册以全面优化您的产品，您将为成功做好准备。对于装配视频，扫描二维码。 bit.ly/nlrbuild。

警告
• 请不要使用电动工具进行组装，因为过度拧紧会损坏零件。 
• 如有疑问，请参阅安装视频或通过 support@nextlevelracing.com 联系我们 
• T 形螺母不能安装在通道中间。必须从挤压端安装。 
• 在构建开始时规划电缆管理夹的放置。 
• 请确保T 型螺母正确放置在挤压件内。 
• 在水平表面上布置和建造。 
• 注意挤压件上的锋利边缘。 
• 不要强行将零件放在一起。 
• 避免交叉螺纹螺栓。 
 
如果您需要任何产品支持，请联系我们友好的团队：support@nextlevelracing.com 
 
铝挤压技巧 
• 请不要使用电动工具进行组装，因为过度拧紧会损坏您的车架。 
• 请确保T 型螺母正确放置在挤压件内。 
• 注意挤压件上的锋利边缘。 
• 不要强行将零件放在一起。 
• 避免交叉螺纹螺栓。 
 
警告 窒息危险 
小零件不适合 3 岁以下儿童或任何倾向于将不可食用的物体放入口中的人。 
 
目录 
NLR MOTION V3 设置：步骤 07 – 15 
NLR TRACTION PLUS 设置：步骤 15-19 
座椅安装和调整：20 – 21 

开始 
步骤 01 – 请参阅图像。卸下将 GTELITE 座椅支架固定到座椅滑块的螺栓。 
步骤 02 – 参考图片。拆下 GTELITE 座椅支架。 
步骤 03 – 参考图片。卸下将座椅滑块组件固定到底座部件的棘轮手柄。 
步骤 04 – 请参阅图像。卸下座椅滑块组件并卸下将 Buttkicker 杆固定到座椅滑块组件的螺栓。卸载 Buttkicker Pole。 
步骤 05 – 参考图片。卸下将座椅滑块端板固定到座椅滑块构件的埋头螺栓，然后卸下座椅滑块端板。 
步骤 06 – 参考图片。将 2 个 T 形螺母安装到两个座椅滑块构件的顶部和底部通道中。零件：8 个全宽 T 形螺母。 （T 型螺母位置） 
步骤 07 – 参考图片。将钢制端盖上的孔与座椅滑块构件末端的螺纹孔对齐。零件：4x 钢制端盖 
步骤 08 – 请参阅图像。使用先前在步骤 05 中卸载的 M8 沉头螺栓进行螺栓连接和固定。 
步骤 09 – 参考图片。卸下底座部件后部的端盖。 
步骤 10 – 参考图像。 A) 将 2 个 T 形螺母安装到两个基座构件的顶部通道中 B) 重新安装先前在步骤 09 中卸载的端盖。零件 4 个全宽 T 形螺母 
 
运动支架安装 
推荐安装位置：步骤 11a – 11b 
更高的用户安装位置（对于 170 厘米或更高的用户可选）：步骤 12a – 12b 
倒置安装位置 –（160 厘米或更短的用户可选）（注意：只能使用顶行）步骤 13a – 13b 
 
推荐的 V3 运动设置 
步骤 11a – 参考图像。将运动支架上的埋头孔与 NLR Motion V3 安装孔对齐。零件：运动支架 
步骤 11b – 参考图像。用 3 个 M8 沉头螺栓拧紧并固定。在另一边重复。跳到第 14 步。 零件：6 个 M8 20 毫米沉头螺栓。在另一边重复。安装视图。 
 
可选的 V3 运动设置（用户 170 厘米或更高） 
步骤 12a – 参考图像。将运动支架上的埋头孔与 NLR Motion V3 安装孔对齐。零件：运动支架。 
步骤 12b – 参考图像。用 3 个 M8 沉头螺栓拧紧并固定。在另一边重复。跳到第 14 步。 零件：6 个 M8 20 毫米沉头螺栓。 （安装视图）



50

support@nextlevelracing.com

support@nextlevelracing.com


